SLOoOTTO

LOTTO EGO 900

USER’S MANUAL

EN/BG/HU/PL/RO




ENGLISH

CATALOGUE

WA ASSEMDBIY ..o 08
Exercise computer instruction manual ........................... 14
AR AdJustments ........cc.oooceiiiii i 16
\/IBE Stretch eXercise ..., 18
WA Warranty ... e 19

ATTENTION!
IEE' Please read the instruction carefully before using this
equipment!



I. INSTRUCTIONS FOR SAFE USE

Thank you for purchasing our products. The correct use of this device is the guarantee of your safety and health.
It is very important to read the manual carefully before using this device. Only by properly installing, maintaining
and using the equipment can exercise become safe and effective.

1. This equipment is suitable for indoor and household use only. The maximum user weight and load is 120KG.
2. This device belongs to HC grade and is not suitable for medical purposes.

3. Before assembly, it is necessary to fully understand and check the parts list provided by the equipment, and
install it in full accordance with the operation instructions.

4. The installation needs to use the appropriate tools to install, if necessary, please a second person to assist
you with the installation.

5. Fitness equipment needs to be placed on a flat and non-skid ground for use. If placed in a wet space, the
long-term use of the equipment will be affected by corrosion.

6. Please check whether all screw parts are locked before use, and ensure that there should be a space dis-
tance of 0.6 meters around the equipment, and there should be no prominent adjustable device.

7. Regularly check whether each connection part of the equipment is tight and whether the condition is nor-
mal, so as to ensure the safety level of the equipment.

8. Do not use corrosive detergent when maintaining and cleaning, so as to avoid liquid entering the equipment
through the tail or gap.

9. Please pay special attention to the adjustable parts, especially the minimum insertion depth of the seat lever,
which has been adjusted to the limit position when “MAX” is exposed.

10. Immediately replace the defective parts, do not use the equipment before the replacement solution, if in
doubt, please consult professional after-sales service or dealers.

11. This device is for adults. Children and pets should stay away from this device and only operate under the
guidance of adults.

12. This equipment can only be moved by one person at the same time. Please point out the possible dangers
to the people around you, such as the dangers caused by moving parts during exercise.

13. Wear well-fitting clothing to prevent loose clothing from tripping over equipment or restricting movement.
14. Please don’t exercise before and after meals.
15. Please pay attention to the exercise method and resistance adjustment method in the instruction manual.

16. The resistance of the equipment has nothing to do with the speed. The resistance has nothing to do with
the speed in the process of driving the equipment and keeps constant.

17. Please consult your family doctor before exercising. He will tell you what kind of exercise and exercise load
is suitable for you. The wrong exercise will damage your health.

18. The electronic watch has a number of functions to display, it will reflect the corresponding value according
to the different degrees of movement, in this warm remind you, the electronic watch heart rate may not be ac-
curate, can only give you some reference.

19. In the process of movement hands should be firmly on the fixed handrail (or movable handle).
20. Please keep this manual and installation tools properly.
21. When the product is not in use, please turn the fine tuning to the highest gear.

22. Due to the large inertia of the product, the feet can only be removed from the foot strap when the wheel
completely stops rotating.




IMPORTANT ADVICE
1. Follow the installation instructions and only use the parts configured with the equipment.

2. In principle, we do not regard sports equipment as toys, and can only be used by people who know the
relevant knowledge or have been instructed.

3. Stop exercising and consult your doctor if you experience dizziness, nausea, chest pain, or other abnormal
symptoms.

4. People, such as children and the disabled, should only use the equipment under the guidance of a skilled operator.
5. Please note that you and others should never place any part of your body in the exercise area.

6. In the parts where the equipment can be adjusted, pay special attention to the maximum limit position
marked.

7. Only regular inspection for wear and loose parts can ensure that the equipment is in a state of high quality.

ASSEMBLY INSTRUCTIONS

1. The product must be carefully installed by adults, in the case of uncertainty, the request of technical expe-
rience of the personnel to help.

2. Unwrap all the packaging materials and place all the parts so that the assembly can be clearer and easier
to understand. Use the backing plate to protect the installation surface to avoid dirt or scratching.

3. And then according to the parts list to check whether the parts are complete, only after the end of installa-
tion can be discarded packaging materials.

4. Before starting the assembly, please read the installation instructions carefully and understand the corre-
sponding schematic diagram.

5. Please pay attention to the use of tools and manual operation, there is always a risk of operation injury, so
be careful when installing the product.

6. After assembling the product according to the instructions, please carefully check whether the screws, nuts
and knobs are installed correctly and tightened in place.

7. Please do not put the tools randomly after installation.

8. ltis recommended that you find a protective pad (not provided in the product) and place it under the product
to protect the floor, because the rubber of the product will inevitably leave traces.

MOVEMENT WAY

Lower body exercise mode: Stand on the pedal, stability and fasten foot straps, grasped the fixed armrest,
upper body straight and with open arms, visual ahead, you can according to your exercise program right now,
slowly began to small forward with the feet trample, movement after a certain period of time as you adapt to
proficiency, can improve your rotation speed, again to you for the leg and hip movement.

SPORTS SHOW

1. Did you know that moderate endurance exercise (for example, 30 minutes twice a week) can greatly im-
prove your health? Your blood pressure, cholesterol, blood sugar, initiative, and even your mood can all be
greatly improved with a small amount of exercise. You can make modest changes to your body shape, along
with the appropriate nutritional intake, can reduce your body fat ratio.

2. Exercise should always start from the warm up. The harder the exercise you’re going to do, the more im-
portant it is to warm up. It prepares the body for the load, activates the cardiovascular system and protects
ligaments, tendons and joints from injury. It also helps reduce the risk of cramps and muscle injuries




=
—
=
Ll
=
7
o
-l
o
>
L

499

JeTIT

L0T
79

9 L9 001

86

66

€01

L0T

90T
101

60T

OTT

48!

€€

09

GoT1

84

8¢

§§

9¢

8¢

8¢ ce 801 Jop 99 129
66
.
. 00T
o5 95 29 19 1e11
e 60T 901
5 o o, 8 Lrereers g 011 101
\ 65 8 o1
s
€8 M
o 2509€S g P01
Ll 0g 18 a8
‘ 82 17 28 6L
0¢ - o) 8L
69 1408 9, Y.
%, 89 69 18 & 4y
7L ©L op
6 €6 66 o 182
g6 0T
V6 L8 .
g ARl 98 b
Ve 16 g v
67 ITT 63 6 0)% 6¢
2z 06 o 8¢ o
92 ¢ 8¢ z€
¥ 88 r 9
97 - 0z
96 02 61
61 <& ¢
€¢ v 0 81 9¢
61 18 V€ ce
81 1o L6 mm%m N
8IT 811
4l
12
611 ¢1 911
611 e GTT LTT
ol GrT 11

v




lll. PART LIST

No. Description Qty No. Description Qty
1 Main Frame 1 43 Axle @12*130*M12*1.0*48*25 |2
2 Handlebar Post 1 44 Nut M12*1*H7*S19 1
3 Handlebar 1 45 Nut M12*1*H5*S17 2
4 Seat Bracket 1 46 Nut M12*1*H11*S18 1
5 Seat Post 1 47 U Bracket 30*10*1.5 1
6 Front Stabilizer 1 48 Bolt M6*60*(12*5 1
7 Rear Stabilizer 1 49 Nut M6*H6*S10 1
8 Magnet Plate 1 50 IdlerAx- 1
9 Brake Plate 1 le19*49.4*$12*20.4*M6
10 Brake Bracket 1 o1 Idler ©42*P35*P12*24 1
11 console 1 52 Nut M10*1*H8*S15 1
12 Foam Grip 2 53 Wave washer d12*®17*0.3 1
13 Screw M5*7 2 54 Shaft Ring d12 2
14 Bushing 1 55 Crank Axle 020*184*72.6*92* |1
PT80*40*PT70*30*L130 56 Bearing 6004-2RS 2
15 Spring Knob M16*1.5*27*®60 | 1 57 Belt Pulley $©260*20*®20.1*4- |1
16 Hex Bolt M5*8*(10 1 ®6.1*P76-6PJ
17 Trunk line 1 58 Bolt M6*16*S10 4
18 Bolt M8*16*S6 3 59 Nut M6*H6*S10 4
19 Spring washer d8 7 60 Belt 6PJ530 1
20 Washer d8*{16*1.5 7 61 Shaft Ring d20 1
21 Plug 3 62 Wave washer d21*27*0.3 1
22 Brake Block 38*23*10.2 PP 1 63 Spacer {24.8*(20.2*7 1
23 Seat 1 64 Crank “R”/“L"9/16 2
24 Knob M10*(58*32 1 65 Crank cap P25*7 2
25 Washer d10*(30*2.5 1 66L/R |Pedal HD - 201B 9/16 2
26 End Cap PT50*25*16 PP 2 67 Nut M10*1.25*H7.5*S14 1
27 Seat Post Bushing J80*40 1 68 Box 1
PT60*20*160 69 Screw ST3.5*10*(7 2
28 Screw ST3.5*10*{7 2 70 Screw ST4.2*19*(8 2
29 Bolt M6*8*(12 1 71 Tension Knob 1
30 Knob M16*1.5*27*®60 72 Screw M5*10 2
31 Bolt M8*20*S6 4 73 Washer d5*@®10*1.0 2
32 End Cap PT80*40*1.5 2 74 Bottle Holder 1
33 End Cap PT80*40*1.5 1 75 Square Magnet 39*24.5*10 7
34 Roller ®71*P19*24 2 76 Magnet Bracket 5.5*130*10.5 |4
35 Bearing 608ZZ ®8 4 77 Screw ST3*10*{5.6 2
36 Bolt M6*12*S5 1 78 Magnet Shaft 1
37 Bolt 7.8*30*M6*15*S5 2 $12*53.5*47.4*M6
38 Foot pad {©52*43*M8 5 79 Shaft ring d12 2
39 Flywheel 10*(420*28*37.5- 1 80 Washer d6*¢12*1.2 6
10PJ 81 Spring washer d6 6
40 Flywheel cover $388*8 2 82 Bolt M6*16*S10 2
M Screw ST4.2*13* (8 6 83 Bolt M6*62*S10 1
42 Bearing 6001-2RS 2 84 Nut M6*H5*S10 2




lll. PART LIST

No. Description Qty No. Description Qty
85 Spring @1.5*P16.7*49*P11.3*N12 | 2 104 Left Brake Cover 1
86 Screw M6*16*S5 2 105 Right Brake Cover 1
87 Nut M6*H6*S10 3 106 Screw M4*12 2
88 Bolt M6*10*H26*S5 1 107 Screw ST4.2*8*(D8 10
89 Washer {8.5*$23.5*3 PVC 1 108 Screw ST4.2*19*(D8 8
90 Washer d7.8*$13.4*2 PU 1 109 Screw M6*10*®10 2
91 Spring P1.2*P11*21*N7 1 110 Screw ST4.2*16*(P8 2
92 Wool felt 60*27*5 1 111 Brake Handle 1
93 Brake plate 68.3*40.2*76.5 1 112 Metal Bracket 1
94 Screw M5*7*®8 4 113L\R | Nut 2
95 Washer d5*@®10*1 4 114 Screw M5*10 2
96 Brake wire (01.5*305*42 1 115 End cap 2
97 Left housing 1 116 Battery 2
98 Right housing 1 117 Battery cover 1
99 Front Side Cover 2 118 Screw ST4.0*19 2
100 Rear Side Cover 2 119 Heart rate slice 2
101 Upper Cover 2 A Spanner S6 1
102 Left Protective Cover 1 B Spanner S13-14-S15 1
103 Right Protective Cover 1 C SpannerS17-19 1




IV. ASSEMBLY

STEP 1:
B S13-14-15 1PC
H
E
| E
F G.
E

1. Remove the flywheel support blocks (G) and foam blocks (H).
2. Remove the screw (E) from the metal tube (F) by spanner (B) then discard the metal tube(F).




STEP 2:

#31 M8*%20%S6 4PCS
#19 d8 4PCS A S6 1PC
#20 d8kd16%1.5 4PCS
B S13-14-15 1PC
C S17-19 1PC
113L
31
19 113R
20
S
66R
61R
19
20
6 641 1
S
7
66L

1. Tighten the front stabilizer (6) into the main frame (1) with the Hex bolt (31), spring washer (19) and
washer (20)
2. Tighten the rear stabilizer (7) into the main frame (1) with the Hex bolt (31), spring washer (19) and
washer (20).
3. Fixed the pedal(66L/R) in the crank(64L/R) with the spanner S13-14-15(B), then screw the pedal with

nylon nut (113L/R) by spanner S17-19 (C).




STEP 3:
4114 M5%10 2PCS
B S13-14-15 1PC
105 444
1
104
114

Remove the preinstalled screw (114) from the main frame. Then screw the the brake cover (104), (105) to
the main frame (1) using screw (114)




STEP 4:

Figure A #19 d8 3PCS
#20 d8*®16%1.5 3PCS
#18 M8*16%S6 3PCS
2
17
Figure B
A S6 1PC
1
Figure D
3
11
Figure C 17
11
15 9 18 19
20
17 18
X 19
20 20
1819
2
1

1. Pass the trunk line(17) through the handlebar post(2)as figure A.

2. Rotate counter-clockwise and pull outward the Knob (15). Next, insert the Handlebar post (2) into Main
frame(1). Pull out the Trunk line(17). Meanwhile, adjust to the desired position and secure with the Knob
(15) show as figure B. Connect the trunk line(17) and console(11) show as figure C.

3. Secure the handlebar (3) to the handlebar post (2) with bolt (18), spring washer(19) and washer(20)
show as figure D.




STEP 5:

#25 d10xD30%2. 5 1PC
#24 M10* D 58%32 1PC

#73 d4xD12%1.0 2PC
’H72 M4*x12 2PC

B S13-14-15 1PC

4
5

7372 25
- 24
30

1. Loosen the knob (30) slightly by turning it outer-Clockwise.Adjust the seat post (5) to the right position
then tighten the Knob (30) by turning it Clockwise to secure the seat post (5).

2. Secure the seat bracket (4) in the seat post(5)with the washer (25) and round knob (24).

3. Remove out the preinstalled washer (73) and Screw (72) from the main frame (1). Secure the bottle
holder (74) in main frame (1) with washer (73) and Screw (72).




STEP 6:

117

116

11

Take out the battery cover (117) from the console(11), then insert the 2xAAA battery (116) into the console
(11). Pay attention to the positive and negative terminals of the battery. Then put the battery cover (117)
back into the console (11).




V. EXERCISE COMPUTER INSTRUCTION MANUAL

SPECIFICATIONS:

1= — 00:00 - 99:59 MIN: SEC
] o1 = 0.0 - 240KM/H OR ML/H
)15 7] = — 0.00 — 999.9KM OR ML
(07 W0 1] = — 0.0 — 999.9KCAL
1] —— 40 — 240 BEATS/MIN

KEY FUNCTION:
MODE: To select the function you want.

OPERATION PROCEDURES:
AUTO ON/OFF: The monitor will be automatically shut off if there is no signal coming in for 4 minutes.
The monitor will be auto-powered when start exercises or press the key.

FUNCTION:

1. TIME (TMR) Auto-memorize the workout time while exercising.

2. SPEED (SPD) Display the current speed.

3. DISTANCE (DST) Accumulate the distances while exercising.

4. CALORIES (CAL) Auto-memorize calories amount consumed while exercising.

5. PULSE (PUL) (if have) Display the user’s heart rate per minute while exercising. Remark: You have to
hold on reaction planks with both hands.

BATTERY If there is a possibility to see an improper display on the monitor, please replace the batteries
to have a good result. This monitor uses two “AAA” batteries.

VI. ADJUSTMENTS

1. BALANCE ADJUSTMENT

To achieve a smooth and comfortable experience,
you must ensure that the bike is stable. During
use, if you notice that the bike is unbalanced, you
can adjust the adjustable leveler (38).

S14

B S13-14-15 1PC




2. ADJUSTING THE HANDLEBAR POST:

Figure A

/]

3. ADJUSTING THE SEAT:

Figure A Figure B

©3 +

-
N

Adjust the handlebar according to your height
Counter-clockwise loosen the knob and pull it
outward, move the handlebar post up and down to
suitable position (as Figure A).

Then tighten the knob clockwise and alignment to
the hole of handlebar post.

Adjust the position of the seat according to your
height: Vertically: Loosen the knob and pull it out-
wards. The seat tube can move up and down (as
shown in Figure A). After adjusting to a suitable
position, align the knob After the seat tube hole,
tighten it in the clockwise direction (as shown in
figure B).

Loosen the knob in the counterclockwise direc-
tion and move it back and forth. The seat can
be moved back and forth (as shown in figure A),
adjust to a suitable position and then locked (as
shown in figure B).




4. RESISTANCE & BRAKING:

Adjust the resistance: rotate the Tension know to
the “+” direction to increase the resistance, and
rotate it to the “-” direction to reduce the resis-
tance. Adjust the resistance according to your
physical demand (as shown in Figure A)

Figure A

How to use the brake: During exercise, users
could stop the bike by pushing down the Brake
handle(this is an emergency brake).

Figure B

5. PEDAL STRAP ADJUSTMENT:

Figure A

Figure B

When the pedal is tight, press the buckle and pull the strap up to loosen the strap (as shown in Figure A).
When the pedal is loose, press the buckle and pull the strap down to fasten the strap (as shown in Figure B)

This product is recommended for pedaling in the forward direction. Movement in the backward direction can
easily cause gaps or abnormal noise when the pedal is loose. If it is indeed loose, use a wrench to tighten
it in time.




6. HOW TO MOVE THE BIKE:

To move the bike, first ensure the Handlebar is properly secured. If the handlebar is loose, tighten the knob
to secure it. Then directly hold the front handlebar with your hand and press it down firmly until the wheels
touch the ground. Then you can transport the bike to the desired location slowly.




Vil. STRETCH EXERCISE

No matter how you do sports, please do some
stretch at first . The warm muscle will extend easily,
so, warm up yourself with 5-10minutes.

Then We suggest the following stretch exercise,
five times.10counts for each time or longer , do
these exercise again after sports.

1. Toe Touch

Slow bend forward from your waist, letting your
back and shoulders relax as you stretch toward
your toes, Reach down as far as you can and hold
for 15 counts. ( picture 1).

2. Hamstring Stretch

Sit with your right leg extend. Rest the sole of your
left foot against your right inner thigh. Stretch to-
ward your toe as far as possible. Hold for 15 counts.
Relax and then repeat with left leg extend.
(picture 2)

3. Calf-Achilles Stretch

Lean against a wall with your left leg in front of
the right and your arms forward,Keep your right leg
straight and the left foot on the floor, then bend
the left leg and lean forward by moving your hips
toward the wall, Hold, then repeat on the other side
for 15 counts. (picture 3)

4. Quadriceps stretch

With one hand against a wall for balance, reach
behind you and pull your right foot up .Bring your
heel as close to your buttocks.

hold for 10-15counts,relax.Repeat three times for
each foot. ( picture 4)

5. Inner Thigh Stretch

Sit with the soles of your feet together with your
knees pointing outward. Pull your feet as close into
your groin as possible. Gently push your knees to-
wards the floor. Hold for 15 counts. ( picture 5)




VIil.

WARRANTY PERIOD is subject to the provisions of Directive 2019/771 and Directive EU 2019/770.

Regardless of the commercial warranty, the merchant is obliged to respect the warranty period of the
products, in accordance with the aforementioned directives.

The warranty is an addition and does not limit the user’s rights in any way.

The terms below describe the requirements and application of our warranty. These do not affect your legal
rights or obligations to your retailer and your contract with them.

Warranty period: 24 months from the purchase of the product.

We offer warranty services for this device under the following conditions: Free warranty service during the
warranty period is not valid in case of non-compliance with the following aspects:

There are differences between the data in the warranty document and the purchase documents;
Product installed or mounted incorrectly;

Lack of original purchase documents or warranty document;

Repairs or other interventions carried out by unauthorized persons to perform this activity, or if the
dewce is repaired with non-original spare parts;

5. Appearance of the device - scratches, cracks, and others that were not noticed at the time of purchase,
delivery, or installation of the device.

6. Failure to comply with conditions of use, storage, transport, and defects caused by them;

7. For defects caused by improper use, mechanical defects, impacts;

8. In case of defects caused by natural phenomena and other force majeure circumstances;

9. If you use the product for commercial purposes and in public places;

10. Damaged moving components as a result of improper use or installation: pedals, handles, cables, belts,
running surface, gaskets, screws, levers, bearings, decorative elements;

11. Improperly stored products.

12. Component parts that can be separated from the main body of the apparatus, plastic decorations,
rubber parts with a limited lifetime regulated by the manufacturer;

13. Consumables, parts and elements with limited shelf life - batteries, belts, running surfaces.

14. Accessories - external power supply/adapters;

Complaints about purchased goods are made in accordance with Directive 2019/771 and Directive EU
2019/770.

Down -~

Contact:

TEL: +40311050917
EMAIL: SERVICE @SPORTPARTNER.RO

INFORMATION REGARDING RECYCLING

This electronic product should not be disposed of in municipal waste. In order to protect the envi-
ronment, this product should be recycled after it is no longer in use, according to the law. Please
contact an authorized recycling facility that collects this type of waste in your area. By doing so,
you will contribute to the conservation of natural resources and the improvement of European envi-
ronmental protection standards. If you need more information about proper and safe waste disposal
methods, please contact the local office of a recycling organization or the unit from which you

purchased this product.
R0O21538216




BbAITAPCKU

CbAbP>XAHUE

- MHucmpykuuu 3a 6e3onacHa ynompeba ............ccccceeeee. 21

m F LT = T o T- 11 - 24

“ CNUCHK HA YACMUME .....coeeeeeiiiieeiieieeee e eeeerrriieeeeeerennnns 2D
(WA C2NOBABAHE. .. ... e e 27

MHucmpykuuu 3a ynompe6ba Ha komnlomvpa 3a

YNPAKHEHUS ...coiiiiiiiie e 33

/B HacmPoOUKU ... e 33
Ynpa)kKHeHUE 32 PaSMAZAHE ...........c.vvviininiiiinnnnnneeeeenns 37
WA FapPaHUUSA ... s 38

. BHUMAHMUE!
IEE' Monas, npouememe uHcmpykuuume BHUMameAHO npegu ga
usnoA3Bame moBa obopygBaHe!




. WHCTPYKLIWN 3A BE3OINACHA YINOTPEBA

Baazogapum Bu, ue 3akynuxme Hawume npogykmu. MpaBuaHomo u3anoa3BaHe Ha moBa ycmpoucmBo
e 2apaHuus 3a Bawama 6e3onacHocm u 3gpaBe. MHo20 e BakHo ga npouememe BHuUMameAHO
pvkoBogcmBomo npegu ga usnoa3Bame moBa ycmpoucmBo. Camo upe3 npaBuAHO UHCMaAupaHe,
noggpwkka u uanoasBaHe Ha 0bopygBaHemo, ynparkHeHUssma Mmo2am ga cmaHam 6e3onacHu u epekmuBHu.

1. ToBa obopygBaHe e nogxogsawo camo 3a BbmpewHa u gomawHa ynompeba. MakcumaAaHomo meano u
HamoBapBaHe Ha nompebumens e 120KG.

2. ToBa ycmpoucmBo npuHagaeXku koem kaac HC u He e nogxogawo 3a MeguuuHcku ueau.

3. MMpegu canobsBaHe e Heobxogumo ga ce pa3bepe u npoBepu cnucbkbm Ha yacmume, npegocmaBeH
om obopygBaHemo, u ga ce uHcmaaupa 8 nbAHO cbomBemcmBue ¢ uHcmpykuuume 3a paboma.

4, 3a uHCmMaaAauusma e HeobxoguMo ga u3noA3Bame nogxogauwlu UHCMpyMeHmu, ako e Heobxogumo,
MOAs, Nombpceme nomMouw, om Bmopu voBek 3a uHcmanauusma.

5. QumHec obopygBaHemo mpsbBa ga 6bge nocmaBeHo Ha paBHa u HenAb3zawa ce noBbpxHocm 3a
ynompeba. Ako ce nocmaBu B8 mokpo npocmpaHcmBo, gbAzocpoyHama ynompeba Ha obopygBaHemo we
6vge 3acezHama om kopoaus.

6. Moas, npoBepeme ganu Bcuuku BuHmoBu yacmu ca 3amezHamu npegu ynompeba u ce yBepeme, ue
okono ypega uma pazcmosiHue om 0.6 mempa, u ye Hama usnvkHaAu peayaupyemu ycmpoucmBa.

7. PegoBHo npoBepsBaume ganu Bcska cBbp3Bawa uyacm Ha obopygBaHemo e 3amesHama u gaAu
CbCMOsSIHUEMO € HOPMaAHo, 3a ga ce ocuz2ypu HuBomo Ha Bbe3onacHocm Ha obopygBaHemo.

8. He uanonsBaume kopo3uBeH npenapam npu noggpwkka u noducmBaHe, 3a ga usbezHeme HaBAuzaHeEMo
Ha meuyHocm B obopygBaHemo npe3 onawkama uAu npouenume.

9. Mons, obbpHeEMe cneuuanHo BHUMaHUe Ha pez2yAupyemMume vacmu, OCOBEHO Ha MUuHUMaAHama
goAbouuHa Ha BmvkBaHe Ha Aocma Ha cegankama, kosmo e HacmpoeHa go kpauHama no3uuus, kozamo
“MAX” e u3noXkeH.

10. He3abaBHO 3ameHeme gedpekmHume yacmu, He u3noA3Balme obopygBaHemo npegu peuweHuemo 3a
3amMsHa, ako umame cbMHeHusi, MOAS, koHCyAmupaume ce ¢ npodecuoHaneH caegnpogakbeH cepBus uau
guAbpu.

11. ToBa ycmpolucmBo e npegHasHayeHo 3a Bv3pacmHu. [euama u gomawHume Alobumuu mpsbBa ga
cmosim gaaey om ycmpoucmBomo u ga 20 usnoan3Bam camo nog pvkoBogcmBomo Ha Bb3pacmHu.

12. ToBa obopygBaHe Mmoxke ga bvge npemecmBaHo camo om eguH YoBek egHoBpemeHHO. MoAs, nocoveme
BvamoXkHUMe onacHocmu 3a xopama okoao Bac, kamo Hanpumep onacHocmume, Npu4uHeHU om gBuxkewu
ce yacmu no Bpeme Ha ynpakHeHue.

13. Hoceme gobpe npuAenHanu gpexu, 3a ga npegomBpamume 3akauaHe Ha cBobogHu gpexu B
obopygBaHemo uAu ozpaHuuaBaHe Ha gBukeHuemo.

14. Mons, He ce ynpakHaBalme npegu U CAeg XpaHeHe.

15. Mons, 06bpHEmMe BHUMaHUe Ha Memoga Ha ynpa>kHeHUe U Memoga 3a pe2yAupaHe Ha cbnpomuBAeHuUemo
B pvkoBogcmBomo 3a ynompeba.

16. ConpomuBAeHuemo Ha obopygBaHemo Hama Bpv3ka cbc ckopocmma. CbnpomuBaeHuemo Hsma
Bpwv3ka cvc ckopocmma no Bpeme Ha paboma Ha obopygBaHemo u ocmaBa NOCMOSAHHO.

17. Mons, koHcyamupaime ce ¢ Bawus cemeeH Aekap npegu ga 3anouHeme ynpakHeHus. Tou we Bu
kaxke kakvB Bug ynpakHeHus u HamoBapBaHe ca nogxogawu 3a Bac. HenpaBuaHume ynpa)kHeHuUs Mo2am
ga HaBpegsam Ha Bawemo 3gpaBe.

18. Komnlombpbm uma peguua ¢pyHkuuu 3a nokasBaHe, koumo we ompassBam cbomBemHama cmolHocm
cnopeg pasAudHume cmeneHu Ha gBuwkeHue. B moBa omHoweHue Bu HanoMHsMe, ye cbpgeyHama




uecmoma, nokasaHa om komnlomvpa, moxke ga He e mouHa u MoXke ga cAay>ku camo kamo opueHmup.

19. Mo Bpeme Ha gBwkeHue pbueme mpsbBa ga Gbgam 3gpaBo nocmaBeHu Ha ¢ukcupaHus napanem
(uau nogBuwkHama gpwvxkka).

20. Moas, cbxpaHsaBalume mo3u HapbyHUK U UHCMpYMEHmMUMe 3a UHCMaAauusi NpaBuAHo.

21. Koezamo npogykmbm He ce u3noa3Ba, moas, 3aBbpmeme ¢uHama Hacmpouka Ha Hau-Bucokama
npegaBka.

22. Mopagu 2onamama uHepuus Ha ypega, kpakama Mozam ga 6bgam usBageHu om kauwkama 3a kpaka
camo kozamo konenomo HanbAHO cnpe ga ce Bbpmu.

BAJKEH CbBET

1. CaegBaume uHcmpykuuume 3a UHCMaAupaHe U u3noA3Baume camo uyacmume, koHduzypupaHu ¢
obopygBaHemo.

2. Mo npuHuun, Hue He pasaaeXkgame cnopmHomo obopygBaHe kamo uzpauku u mo MoXke ga ce uanoA3Ba
camo om xopa, koumo umam cbomBemHume 3HaHUA UAU ca BuAu uHcmpykmupaHu.

3. lMpekpameme ynpakHeHusma u ce koHcyamupaume ¢ Bawus aekap, ako usanumame 3amalBaHe,
2ageHe, bonka B 2bpgume UAU gpy2u HeobuyauHU cuMNMOMU.

4. Xopa, kamo geua u xopa c yBpexkgaHus, mps6Ba ga usanon3Bam obopygBaHemo camo nhog
pvkoBogcmBomo Ha kBaauduuupaH onepamop.

5. Mons, obbpHeme BHumaHue, Ye Bue u gpyaume Hukoza He mpabBa ga nocmaBame kakBamo u ga e
yacm om msAOmMoO cu B 3oHama 3a ynpa)kHeHus.

6. B uacmume, kbgemo obopygBaHemo MoXe ga ce peayaupa, obbpHeme cneuuanHo BHuMaHue Ha
MapkupaHama makcumaAHa 2paHuyHa no3uuus.

7. Camo pegoBHama uHcnekuus 3a u3sHocBaHe u pa3xaabeHu uvacmu MoXe ga 2apaHmupa, ue
obopygBaHemo e B cbcmosHue Ha Bucoko kauecmBo.

MHCTPYKLIAN 3A CTAOBABAHE

1. Mpogykmbm mps6Ba ga 6bge BHUMameAHO UHCMaAupaH om Bb3pacmHu, B cAayual Ha HecuzypHocm,
nombpceme NOMOW, OM MeXHUYECkU onumeH NepcoHaA.

2. PasonakoBaume Bcuuku onakoBbuHu MamepuaAu u nogpegeme Bcuuku yacmu, maka ye carnobs8aHemo
ga b6bge no-ACHO U AecHO 3a pasbupaHe. M3non3Baume nogaokHama nAova, 3a ga 3awumume
noBvpxHoCmMmMa Ha UHCmaaauusma u ga usbezHeme 3ambpcsiBaHe uAu HagpackBaHe.

3. N cneg moBa cnopeg cnucbka Ha yacmume npoBepeme gaAu yYacmume ca NbAHU, CamoO CAeg
3aBvpwBaHe Ha UHCMaAauusma Mozam ga 6bgam u3xBbpaeHu onakoBbYyHUME Mamepuanu.

4. Tpegu ga 3anouHeme caAn0bsaBaHemo, MoAa, npouememe BHUMameAHO UHCMpykuuume 3a UHCMmaAupaHe
u pasbepeme cbomBemHama guazpama.

5, Mons,, 0bbpHeme BHuMaHue Ha u3noA3BaHEMO Ha UHCMPYMEHMU U pbyHOMO ynpaBaeHue, BuHazu
cbuwecmByBa puck om HapaHsBaHe npu paboma, 3amoBa 6bgeme BHUMameAHU Npu UHCMaAupaHemo Ha
npogykma.

6. Cneg kamo canobume npogykma cnopeg uHcmpykuuume, MoaAs, BHuMameAaHo npoBepeme gaAu
BunmoBeme, zaukume u konuemama ca npaBuAHO MOHMUPAaHU U 3ame2Hamu Ha MAcmo.

7. Moas, He nocmaBaume UHCMpPyMeEHMuUMe NPou3BOAHO CAeg UHCMaAauusma.

8. MNpenopbuumenHo e ga Hamepume 3awumHa nogaokka (He e npegocmaBeHa ¢ npogykma) u ga s nocmaBume
nog ypega, 3a ga 3awumume noga, mvl kamo 2ymama Ha ypega Heu3bexkHo we ocmaBu caegu.




HAYH HA ABN>XXEHUE

Pe>kum Ha ynpa>kHeHUe 3a goAHama yacm Ha msaomo: 3acmaHeme Ha negaaa, ocugypeme cmabuAHocm
u 3amezaHeme kauwume 3a kpaka, xBaHeme ce 3a ¢pukcupaHama pvkoxBamka, 2opHama yacm Ha mAAOMo
e usnpaBeHa u ¢ pasmBopeHu pbue, 2regalme Hanpeg. Cnopeg Bawama mekywa mpeHupoBbuHa
npozpama, 3ano4yHeme 6aBHo ga npaBume manku cmonku Hanpeg ¢ kpakama. CAeg onpegeAeH nepuog
Ha aganmauus u ycoBbpweHcmBaHe Ha gBukeHuemo, mokeme ga yBeauuume ckopocmma Ha BbpmeHe,
3a ga nogobpume gBuwkeHuemo Ha kpakama u begpama.

CMOPTHO LLOY

1. 3Haeme Au, ue ymepeHume ynpaykHeHus 3a usgpvkauBocm (Hanpumep 30 MuHymu gBa nomu
CegMuyYHO) Mo2am 3HaYUMeAHO ga nogobpsm Bawemo 3gpaBe? Bawemo kpbBHO HansizaHe, XOAECMEPOA,
kpbBHa 3axap, uHuuuamuBa u gopu HacmpoeHue Mo2am ga Bbgam 3HauUMEeAHO nogobpeHu ¢ MaAko
konuuecmBo ynpakHeHusi. Mokeme ga HanpaBume ckpomHu npomeHu BbB dopmama Ha maAOMO cu,
3aegHoO C n0gxogaw, npuem Ha xpaHumeAHu BewecmBa, koumo Mmo2am ga HamaAsdsm CbOMHOWEHUEMO Ha
meAecHUMe Ma3HUHU.

2. YnpakHeHusma BuHazu mpsbBa ga 3anouBam c 3azpsBka. Koakomo no-mpygHo e ynpakHeHuemo,
koemo we usnvAHsBame, moakoBa no-BakHo e ga 3azpeeme. 3azgpsBkama nogaomBs msaaomo 3a
HamoBapBaHemo, akmuBupa cvpgeuHo-cbgoBama cucmema u npegnas3Ba Bpvakume, cyxokuausma u
cmaBume om HapaHsBaHus. Cbwo maka nomaza 3a HamansBaHe Ha pucka om kpamnu u MyckyAHu
mpaBmu.




OUATPAMA

499

4eTT

79

G9 19 001

86

66

€oT1

L0T

90T
101

60T

OTT

V1T

€t

09

goT1

89

8¢

Ga

9¢

8¢

19 69 9 199
8¢ e 80T J01
66
L L0T )
. 001
0§ 95 29 19 eI
e 601 901
15 o, '8 pereers g 011 1ot
; 65 8y . 201
€8 MG
oc 2506€8 ¢ Y01
~ LL 08 18 ¢8
82 17 28 N 6L
0¢
8z e g9 69 1808 6L o) G e
12
gL €L G
6¢ m@m@ mm v v
76 L8 .
G 48 98 v
e 16 1 4
a7 11 6g 6 ov 6¢
¢8 0¥
7z 06 4 8¢
92 ¢ 8¢ ze
i 88 r 9
91 6181 0z
96 02 61
61 <% 1¢
€¢ 0w 0 81 9¢
61 LE V€ ¢g
81 1 ’g mm%m 9¢ €
811 811
el
12
611 €1 911
611 I GIT LTT
et GTT 11

44

9




lll. CNCbK HA YACTUTE

Ne OnucaHue Koa. Ne OnucaHue Kona.
1 OcHoBHa pamka 1 40 Kanak Ha maxoBuka ¢$388*8 2
2 PvkoxBamka Cmvab 1 41 BuHm ST4.2*13* (8 6
3 PvkoxBamka 1 42 Nazep 6001-2RS 2
4 Ckoba 3a ceganka 1 43 Oc Ha konenomo 2
5 Konue 3a ceganka 1 $12*130*M12*1.0*48*25
6 MpegeH cmabuAuzamop 1 44 rauka M12*1*H7*S19 1
7 3ageH cmabuauzamop 1 45 Fauka M12*1*H5*S17 2
8 MazHumHa naova 1 46 Maoka M12*1*H11*S18 1
9 CnupauHa naova 1 47 U-obpasHa ckoba 30*10*1.5 1
10 Ckoba 3a cnupauka 1 48 Boam M6*60*(P12*5 1
11 koH3ona 1 49 lfauka M6*H6*S10 1
12 MNaHa 3a 3axBawaHe 2 50 Ocma Ha cBobogHomo koneno |1
13 BuHm M5*7 P ®19*49.4*$12*20.4*M6
14 Bmynaka 1 51 Ponka P42*P35*P12*24 1
PT80*40*PT70*30*L130 52 fauka M10*1*H8*S15 1
15 Mpy>kuHeH 6ymoH 1 53 BoAHOBa wauba d12*P17*0.3 |1
M16*1.5*27*D60 54 MNpovcmeH Ha Baaa d12 2
16 LLlecmocmeHeH 6oAm 1 55 KoasHoB Ban @ 1
M5*8*(D10 20*184*72.6*92*
17 laBHa AuHus 1 56 Nazep 6004-2RS 2
18 Boam M8*16*S6 3 57 Lad6a 3a pemvk @ 1
19 Mpy>kuHHa wauba d8 7 260*20*®20.1*4-06.1*P76-
20 LLlau6a d8*16*1.5 7 6PJ
21 LLlenceA 3 58 Boanm M6*16*S10 4
22 CnupaueH 6a0k 38*23*10.2 PP |1 59 latka M6*H6*S10 4
23 Ceganka 1 60 Pemvk 6PJ530 1
24 Konue M10*(58*32 1 61 MNMpocmeH Ha Baa d20 1
o5 LLaa6a d10*D30*2.5 1 62 BbaHoBa wauba d21*P27+0.3 |1
26 KpauHa kanauka PT50*25*16 |2 63 HAucmaHuuoHep 1
PP ®24.8*®20.2*7
27 Bmynka 3a ceganka J80*40 1 64 Kypbena “R”/ “L” 9/16 2
PT60*20*160 65 Kanauka Ha maHuBena P25*7 |2
28 BuHm ST3.5*10*]7 2 66 A/O0 |Negan HD-201B 9/16 2
29 Boam M6*8*®12 1 67 lNaoka M10*1.25*H7.5*S14 1
30 Konue M16*1.5*27*(60 68 Kymus 1
31 Boanm M8*20*S6 4 69 BuHm ST3.5*10*(]7 2
32 KpatHa kanauka PT80*40*1.5 |2 70 BuHm ST4.2*19*(D8 2
33 KpauHa kanauka PT80*40*1.5 |1 71 Peayaupawo konue 3a 1
34 Poaka O71*(P19*24 2 HanpexeHue
35 Nazep 608ZZ P8 4 72 Busm M5*10 2
36 Boam M6*12*S5 1 73 LWauba d5*P10*1.0 2
37 Boam 7.8*30*M6*15*S5 2 74 MocmaBka 3a bymunka 1
38 Kpauema (P52*43*M8 5 75 KBagpameH magHum 39*24.5*10 |7
39 MaxoBuk 10 *420*28*37.5- 1 76 Ckoba 3a mazHUm 5.5*130*10.5 |4
10PJ 77 BuHm ST3*10*(]5.6 2




Ne OnucaHue Kon. Ne OnucaHue Koa.
78 MazHumeH Ban ¢ 1 100 3ageH cmpaHuueH kanak 2
12*53.5*47.4*M6 101 FopeH kanak 2
79 lMpocmeH Ha Baa d12 2 102 AsB 3awumen kanak 1
80 Lauba d6*¢p12*1.2 6 103 [sicHo 3awumHo nokpumue 1
81 Mpy>kuHHa wauba d6 6 104 Kanak Ha 1
82 Boarm M6*16*S10 2 AmBama cnupauka
83 Boam M6*62*S10 1 105 Kanak Ha gecHus cnupaueH 1
84 rauka M6*H5*S10 2 MeXaHu3bMm
85 Mpy>kuHa 2 106 BuHm M4*12 2
D1.5*P16.7*49*P11.3*N12 107 Buxm ST4.2*8*(8 10
86 BuHm M6*16*S5 2 108 BuHm ST4.2*19*(]8 8
87 rauka M6*H6*S10 3 109 Buxm M6*10*®10 2
88 Boam M6*10*H26*S5 1 110 BuHm ST4.2*16*({8 2
89 Wauba @ 8.5*P23.5*3 PVC |1 111 CnupauHa pvkoxBamka 1
90 LLlauba d7.8*$13.4*2 PU 1 112 MemanHa ckoba 1
91 MpykuHa P1.2*P11*21*N7 1 113L\R [ ladka 2
92 BoAHeH duay, 60*27*5 1 114 BuHm M5*10 2
93 ChupauHa naoua 1 115 KpauHa kanauka 2
68.3*40.2*76.5 116 Bamepus 2
94 BuHm M5*7*®8 4 117 Kanak Ha 6amepusma 1
95 Wauba d5*P10*1 4 118 Bunm ST4.0*19 2
96 CnupaueH kabena @ 1.5*305*42 |1 119 Cekuus 3a cvpgeueH pumbm 2
97 AsB kopnyc 1 A Kalou S6 1
98 IsaceH kopnyc 1 B Kalou S13 - 14 - S15 1
99 MNpegeH kanak 2 C Kalou S1 719 1




IV. CTAOBABAHE

CTbIKA 1:

B S13-14-15 1PC

[ =

| E

F— G

1. MNpemaxHeme onopHume 6AokoBe Ha maxoBuka (G) u 6aokoBeme om naHa (H).
2. OmcmpaHeme BuHma (E) om memaaHama mpvba (F) ¢ 2aeuHus kalou (B), caeg koemo usxBopareme
MemaAHama mpuvba (F).




CTbIIKA 2:
#31 M8*%20%S6 4PCS
#19 d8 4PCS A S6 1PC
#20 d8*kD16%1.5 4PCS
B S13-14-15 1PC
C S17-19 1PC
113L
31
19 113R
00
N
66R
6AR o
19
20
6 64L 1
N
7
66L

1. 3amezHeme npegHus cmabuausamop (6) kbM ocHoBHama pamka (1) ¢ wecmocmeHeH 6oam (31),
npy>kuHHa wauba (19) u wauba (20).

2. 3amezHeme 3agHusi cmabuauszamop (7) kem ocHoBHama pamka (1) ¢ wecmocmeHHus 6oam (31),
npy>kuHHama wauba (19) u waubama (20).

3. 3akpeneme negana (66L/R) 8 maHuBenama (64L/R) ¢ 2aeueH knalou S13-14-15 (B), caeg moBa 3aBuume
negana ¢ HaunoHoBa 2alka (113L/R) c 2aeueH kalou S17-19 (C).




CTbIKA 3:

#114 Mb5*10 2PCS

B S13-14-15 1PC

105 444

104
114

OmcmpaHeme npegBapumeaHo MoHmMupaHus BuHm (114) om ocHoBHama pamka. Caeg moBa 3aBuume
kanaka Ha cnupaukama (104), (105) kbm ocHoBHama pamka (1) ¢ nomowma Ha BuHm (114).




CTbIKA 4:

Figure A #19 d8 3PCS
#20 d8* D 16%1.5 3PCS
#18 M8*16%S6 3PCS
2
17
Figure B
A S6 1PC
1
Figure D
3
11
Figure C 17
11
15 2 %9
20
17 18
' 19
20 20
1819
2
1

1. TMpokapaume ocHoBHus kabea (17) npe3 cmoukama Ha pvkoxBamkama (2), kakmo e nokasaHo Ha
¢duzypa A.

2. 3aBvpmeme obpamHo Ha yacoBHukoBama cmpenka u usgbpnaume HaBbH konuemo (15). Caeg moBa
Bkapaume cmoukama Ha pvkoxBamkama (2) B ocHoBHama pamka (1). iagopnaime AuHusma Ha cmBoaa
(17). MexkgyBpemeHHo, Hacmpoume Ha >keanaHama no3uuus u 3akpeneme ¢ konuemo (15), kakmo e
nokasaHo Ha ¢uaypa B. CBbprkeme AuHusma Ha cmBoaa (17) u koHzonama (11), kakmo e noka3zaHo Ha
¢dueypa C.

3. 3akpeneme kopmunomo (3) kom cmovaba Ha kopmunomo (2) ¢ 6oam (18), npyxkuHHa wauba (19) u
wauba (20), kakmo e nokasaHo Ha ¢uaypa D.




CTbIKA 5:

#25 d10xd30%2.5 1PC
#24 M10*xdD58%32 1PC

#73 d4xD12%1.0 2PC
®#72 M4x12 2PC

B S13-14-15 1PC

4
5
7372 25
- 24
30

1. Pa3xanabeme aeko konuemo (30), kamo 20 3aBbpmume obpamHo Ha uacoBHukoBama cmpenka.
Hacmpoume cmoikama Ha cegankama (5) B npaBuaHama no3uuus, caeg koemo 3amezHeme konuemo
(30), kamo 20 3aBbpmume no uyacoBHukoBama cmpenka, 3a ga 3akpenume cmoukama Ha cegankama (5).
2. 3akpeneme cegankoBama ckoba (4) B cegankoBus cmbab (5) ¢ waubama (25) u kpbeaama 2auka
(24).

3. OmcmpaHeme npegBapumeAHo UHCMaAupaHama wauba (73) u BuHma (72) om ocHoBHama pamka (1).
3akpeneme gopkaua 3a 6ymunka (74) 8 ocHoBHama pamka (1) ¢ wauba (73) u BuHm (72).




CTbIKA 6:

117

116

11

CBaneme kanaka Ha 6bamepusma (117) om koHzonama (11), caeg moBa nocmaBeme 2xAAA bamepus (116)
B koH3onama (11). ObbpHeme BHUuMaHUe Ha noAokumMeAHUMeE U ompuuameAHume kaemu Ha bamepusma.
Cneg moBa BbpHeme kanaka Ha bamepusma (117) obpamHo B koHzonama (11).




V. MNHCTPYKLUMA 3A YNOTPEBA HA KOMIMIOTBHPA 3A YNPAKHEHWNA

CMNELMOUKALMN:

BPEME---------nmmceemmeeeammcecamnea 00:00 - 99:59 MVH: CEK
(070100 pH 0.0 - 240KM/H A ML/H
PA3CTOAHVIE - ----=nnmeemmmeeeanmneas 0.00 — 999.9KM WA ML
KANOPUI - == emmmceemmcecammcccanmccen 0.0 — 999.9KCAL
1)/ 40 — 240 YOAPA/MUH

OYHKLNA HA KAABUALLUTE:

PEXXWM: 3a ga usbepeme >kenaHama ¢yHkuus.

MPOLIEAYPU 3A PABOTA:

ABTOMATUYHO BKAIOYBAHE/N3KAIOYUBAHE: MoHumopom we ce uskalouu aBmomamuuHo, ako Hama
Bxogsw, cuzHaA 3a 4 MuHymu.

MoHumopbm we ce Bkalouu aBmomamuuHo, koezamo 3anouHeme ynpakHeHuUs uau HamucHeme kaaBuwia.
OYHKLUNA:

1. BPEME (TMR) ABmomamu4Ho 3anamemsiBaHe Ha Bpememo 3a mpeHupoBka no Bpeme Ha ynpa>kHeHuUe.
2. CKOPOCT (SPD) lNokasBa mekywama ckopocm.

3. PA3CTOAHUE (DST) HampynBaHe Ha pa3cmosiHusma no Bpeme Ha ynpa)kHeHue.

4. KANOPUN (CAL) ABmomamuuHo 3anamemsiBa koauuecmBomo u3z2opeHu kanopuu no Bpeme Ha
ynpa)kHeHue.

5. MYAC (PUL) (ako uma) Noka3Ba cbpgeuHama yecmoma Ha nompebumens B MuHyma no Bpeme Ha
ynpackHeHue. 3abenexkka: TpsabBa ga gbpkume peakuuoHHUmME peAcu ¢ gBeme cu poue.

BATEPUA Ako uma BvamokHocm 3a HenpaBuAHO noka3BaHe Ha MOHUMopa, MoAS, cCMeHeme bamepuume,
3a ga noAyyume gobbp pesyamam. To3u MoHUMOpP u3noA3Ba gBe 6amepuu mun “AAA”.

VI. HACTPOWKWU

1. HACTPOWKA HA BAAAHCA:

3a ga nocmuzHeme 2aaagko u komdpopmHo
u3kuBsBaHe, mpsbBa ga ce yBepume, ue
Benocunegbm e cmabuneH. [lo Bpeme Ha
ynompeba, ako 3abeaekume, ue Benocunegom
e HecmabuneH, Mokeme ga peayaupame
peayAaupyemus HuBeaup (38). 3a ga nocmuzgHeme
2nagko u komgpopmHo uzkuBsBaHe, mpsabBa ga
ce yBepume, ue Benocunegbm e CmMabUAEH.
Mo Bpeme Ha ynompeba, ako 3abenekume,
uye Benocunegbm e HecmabuneH, mokeme ga
pezsyAaupame pezyaupyemusi HuBeaup (38).

S14

2 B S13-14-15 1PC




2. HACTPOMKA HA KONOHATA HA PbKOXBATKATA:

Quaypa A Quaypa A Peayaupaume kopmuAaomo
OQuaypa A cnopeg Bawama  Bucouuna: 3aBbpmeme
konuemo obpamHo Ha yacoBHukoBama cmpenka
U 20 usgbpnalme HaBvbH, npemecmeme cmbAba
Ha kopmMuaomo Haz2ope u HagoAay go nogxogsuwia
nosuuus (kakmo e nokasaHo Ha Quaypa A). Caeg
moBa 3amezHeme konuemo no uyacoBHukoBama
cmpenka u 20 nogpaBHeme ¢ omBopa Ha cmovAba
Ha kopmuaomo. Pezyaupalme  kopmMuAomo
cnhopeg Bawama  BucouuHa: 3aBbpmeme
konuemo obpamHo Ha yacoBHukoBama cmpenka
U 20 usgbpnalme HaBvH, npemecmeme cmovAba

/ / Ha kopmuAomo Haz2ope u HagoAay go nogxogsw.a

/’ no3uuus (kakmo e nokasaHo Ha Quaypa A). Caeg
moBa 3amezHeme konuemo no uyacoBHukoBama

\ cmpenka u 20 nogpaBHeme ¢ omBopa Ha cmovAba

Ha kopmMuAomo.

3. HACTPOMKA HA CEOAANKATA:

Hacmpoume nosuuusma Ha cegaAkama cnopeg

O®ueypa A Queypa B | Bawama BucouuHa: BepmukaaHo: Pasxnabeme

konuemo u 20 u3gbpnaume HaBbH. Tpbbama

Ha cegankama moke ga ce gBuwku Hazope

u Hagony (kakmo e nokasaHo Ha Queypa

A). Caeg kamo Hacmpoume Ha nogxogswa

nosuuusi, nogpaBHeme konuemo caeg omBopa

Ha mpvbama Ha cegankama u 20 3amezHeme

‘§‘ no nocoka Ha uyacoBHukoBama cmpenka (kakmo

e nokasaHo Ha Queypa B). + -Pasxnabeme

konuemo B nocoka obpamHa Ha yacoBHukoBama

\/@ "/ cmpenka u 20 npemecmeme Hanpeg U Hasag.

@ Cegankama moke ga ce gBuku Hanpeg u Hasag

(kakmo e nokasaHo Ha (Quzypa A), Hacmpoume

Ha nogxogsawa no3uuus u caneg moBa 3akaloueme

@ @ (kakmo e nokasaHo Ha Quzypa B). Hacmpoume

nosuuusima Ha cegaAkama cnopeg Bawama

\ BucouuHa: BepmukaaHo: Pasxaabeme konuemo u

20 usgbpnaume HaBovH. Tpvbama Ha cegankama

y y MoXke ga ce gBuku Hazope u Hagoay (kakmo e

nokasaHo Ha Quaypa A). Caeg kamo Hacmpoume

Ha nogxogswa nos3uuus, nogpaBHeme konuemo

creg omBopa Ha mpbbama Ha cegankama u

20 3amegHeme no nocoka Ha uacoBHukoBama

cmpenka (kakmo e nokasaHo Ha Quzypa B). Pasxanabeme konuemo B8 nocoka obpamHa Ha uacoBHukoBama

cmpenka u 20 npemecmeme Hanpeg u Hasag. Cegankama moxke ga ce gBuku Hanpeg u Hasag (kakmo

e nokaszaHo Ha Quzypa A), Hacmpolume Ha nogxogawa nosuuus u caeg moBa 3akaloueme (kakmo e
nokasaHo Ha Quaypa B).




4. CbNMPOTUBAEHUE N CMNPAYHA CACTEMA:

Quaypa A

Quaypa B

5. HACTPOKA HA PEMbKA HA NEQAAA:

Quaypa A

I I

Quaypa B

Quaypa B Quzypa B Hacmpouka Ha
conpomuBaeHuemo: 3aBbpmeme peayramopa Ha
HanpexkeHuemo B nocoka “+” 3a yBeauuaBaHe Ha
conpomuBAeHuemo u 2o 3aBbpmeme B nocoka “-”
3a HamansBaHe Ha cbnpomuBaeHuemo. Hacmpoume
conpomuBAeHuemo cnopeg Bawume d¢usuyecku
Hy>kgu (kakmo e nokasaHo Ha Quaypa A)

Kak ga usnoas3Bame cnupaukama: Mo Bpeme Ha
ynpa)kHeHUe, nompebumeAume Moz2am ga cnpam
Benocunega, kamo HamucHam Hagoay pbukama
Ha cnupaukama (moBa e aBapulHa cnupauka).
Hacmpoika Ha cbnpomuBaeHuemo: 3aBbpmeme
pezynamopa Ha HanpekeHuemo B nocoka “+”
3a yBeauuaBaHe Ha cbnpomuBAeHuemo u 20
3aBopmeme B nocoka “-” 3a HamansBaHe Ha
cbnpomuBaeHuemo.

Hacmpoume cbnpomuBaeHuemo cnopeg Bawume
dusuuecku Hy>kgu (kakmo e nokasaHo Ha Quaypa A)

Kak ga usnoaszBame cnupaukama: Mo Bpeme Ha
ynpa>kHeHue, nompebumeAume Mo2am ga chpam
Benocunega, kamo HamucHam HagoAy pbukama
Ha cnupavkama (moBa e aBapulHa cnupauka).

Kozamo neganom e cmeaHam, HamucHeme
kamapamama u usgbpnaime kauwkama Haz2ope, 3a
ga a pasxnabume (kakmo e nokasaHo Ha QQuaypa
A). Kozamo negasnom e xaabaB, HamucHeme
kamapamama u usgbpnaume kauwkama HagoAy, 3a
ga a sameeHeme (kakmo e nokasaHo Ha QQuaypa
B). Tosu npogykm ce npenopvuBa 3a hegasupaHe
B8 nocoka Hanpeg. [OBwkeHuemo B obpamHa
nocoka moXke AecHo ga npegusBuka Ayd¢moBe uau
HeobuuaeH wyMm, kozamo neganom e xaabaB. Ako
HaucmuHa e xAabaB, usnoAsBaume 2aeueH kalou,
3a ga 20 3amezHeme HaBpeme. Koezamo negasbm e
cmeaHam, HamucHeme kamapamama u usgbpnaume
kauwkama Hazope, 3a ga A pasxnabume (kakmo
e nokasaHo Ha Quaypa A). Kozamo negasbm e
xnabaB, HamucHeme kamapamama u u3gbpnaume
kauwkama Hagoay, 3a ga s 3ameeHeme (kakmo
e nokasaHo Ha Queypa B). Tosu npogykm ce
npenopvuBa 3a neganupaHe B nocoka Hanpeg.
OBukeHuemo B obpamHa nocoka MoXke AecHO ga
npegu3Buka AypmoBe uAu HeobuuaeH wym, kozamo
neganom e xaabaB. Ako HaucmuHa e xAabag,
usnoA3Baume zaeueH kalou, 3a ga 20 3amezHeme
HaBpewme.




6. KAK OA NMPEMECTUTE BEAOCUIMNEQA:

3a ga npemecmume Benocunega, nbpBo ce yBepeme, ue kopmunomo e npaBuaHo 3akpeneHo. Ako
kopmunomo e xnabaBo, 3amezHeme konuemo, 3a ga 20 3akpenume.

Cneg moBa gupekmHo xBaHeme npegHomo kopMuAno € pvka u 20 HamucHeme 3gpaBo HagoAy, gokamo
konenama gokocHam 3emsma. Caeg moBa mokeme 6aBHo ga mpaHcnopmupame Beaocunega go
>kenaHOMoO mMsACMO.

3a ga npemecmume Benocunega, nopBo ce yBepeme, ue kopmuaomo e npaBuaHo 3akpeneHo. Ako
kopmuaomo e xanabaBo, 3amezHeme konuemo, 3a ga 20 3akpenume.

Caeg moBa gupekmHo xBaHeme npegHomo kopMuAao € pvka u 20 HamucHeme 3gpaBo HagoAy, gokamo
konenama gokocHam 3emsma. Caeg moBa Mokeme 6aBHo ga mpaHcnopmupame Benocunega go
>kenaHomo MsCMO.




Vil. YNMPAJKHEHUE 3A PA3TANAHE

HezaBucumo kakvB cnopm npakmukyBame, moas,
HanpaBeme novpBo pasmszaHe. 3amonAeHume
MyckyAau we ce pasmsizam no-AecHo, 3amoBa ce
3agpeume 3a 5-10 MuHymu.

Cneg moBa npenopbuBame caegHume ynpa>kHeHus
3a pasmszaHe, nem nbmu. 10 6pos 3a Bcsko
noBmopeHue uau noBeue, HanpaBeme me3u
ynpakHeHus omHoBo caeg chopma.

1. JokocBaHe Ha npbcmume Ha kpakama
BaBHo ce HaBegeme Hanpeg om kpvcma, kamo
ocmaBume 2vpba u pameHeme ga ce omnycHam,
gokamo ce npoms2ame kbM npbcmume Ha
kpakama. NpomezHeme ce koankomo mokeme no-
HagoAy u 3agpbkme 3a 15 6pos. (cHumka 1).

2. PasmsazaHe Ha 3agHama yacm Ha 6egpomo
CegHeme ¢ u3snvHam geceH kpak. MNMocmaBeme
cmovnanomo Ha AeBusi kpak cpewy BbmpewHama
yacm Ha gscHomo begpo. MNMpomezHeme ce kbm
npocmume Ha kpaka, gokonkomo e GBb3moXkHO.
3agpwvkme 3a 15 cekyHgu. OmnycHeme ce u caeg
moBa noBmopeme ¢ uanvHam AaB kpak.

(cHumka 2)

3. PasmsazaHe Ha nhpaceua u axuaeca
ObnezHeme ce Ha cmeHa ¢ AeBus kpak npeg
gecHus u pvueme Hanpeg, 4 4. [Ipvkme gecHus
kpak usnpaBeH u neBus kpak Ha noga, caeg moBa
cebHeme AeBus kpak u ce HaBegeme Hanpeg, kamo
gBwkume begpama koM cmeHama. 3agpwvXme,
caneg moBa noBmopeme om gpy2ama cmpaHa 3a
15 6pos. (cHumka 3)

4. PasmsazaHe Ha kBagpuuencume

C egHama pvka onpsHa Ha cmeHa 3a baaaHc,
npomezHeme ce Hasag U usgbpnalme gecHus cu
kpak Hazope. lMpubAwkeme nemama Bb3mMOXKHO
Hau-bAU30 go cegaAuwemo.

3agpvkme 3a 10-15 cekyHgu, omnycHeme.
MoBmopeme mpu nomu 3a Bceku kpak. (cHumka 4)

5. PaamazaHe Ha GBompewHama 4yacm Ha
6egpomo

CegHeme cbC cvbpaHu cmbnana u koaeHeme
HacouyeHu HaBbH. [pugbpnaime cmbhanama
Bb3moXkHO Hau-b6AU30 go cAabuHume. BHUMamenHo
HamucHeme koneHeme koM noga. 3agpbvkme 3a 15
6pos. (cHumka 5)




Viil. YCAOBUA 3A TAPAHLINA

He3aBucumo om mvpz2oBckama 2apaHuusa , mopz2oBeua omzoBapa 3a Auncama Ha cbomBemcmBue
Ha nompe6umenckama cmoka ¢ go2oBopa 3a npogak6a cvzaacHo 3MLCLLYMNC u 330M.

lapaHuusma e gonbAHEHUE U He o2paHuyaBa no HukakvB HauuH npaBama Ha nompebumenasi, Cb2aAacHO
Bva2apckomo 3akoHogameacmBomo.

OoaHume ycaoBus onucBam usuckBaHusma u obxBama Ha Hawama 2apaHuus. Te He oka3Bam BAusHue
Bbpxy 3akoHHUMe Bu npaBa uAu 3agoAkeHusima Ha Bawus mbpzoBeu Ha gpebHo u goz2oBopa Bu ¢ Hezo.
FapaHuuoHeH cpok: 24 meceua ( om nokynkama Ha ypega).

Hue npegocmaBsame 2apaHUUOHHO obcay>kBaHe 3a mo3u ypeg npu caegHume ycaoBus:

Ycayeama ce npegocmaBa Ha usaama mepumopusi Ha P. BoAzcapus. Moasa ga ce cBopkeme ¢ Hawus
omgen 3a 0bcAaykBaHe Ha kaueHmu — eshop @sportdepot.bg; TeanedpoH Ha kaueHma: 0701 90009
BeananamHomo 2apaHUUOHHO 06cAy>kBaHe no Bpeme Ha 2apaHUUOHHUA nepuog He obxBawa caegHume
mouku:

1. Nma pasauku mexkgy gaHHume B 2apaHuuoHHuUs gokymeHm u gokymeHmume Ha ycmpoucmBomo;

2. HenpaBuAHO UHCMaAupaHu UAU MOHMUPaHU ypegu;

3. Aunca Ha opuauHaAHU gokymeHmu 3a nokynka uAu 2apaHuuoHeH gokymeHm;

4. TonpaBku uau gpy2u uHmepBeHuuu u3BovpuleHuU om Auua, HEYNbAHOMOWEHU Om Hac 3a u3BbpwBaHe
Ha masu geuHocm, uAu ako ypegbm e peMoHmupaH C HeopuguHaAHU pe3epBHu yacmu;

5. BbHweH Bug Ha ycmpoucmBomo - gpackomuHu, nykHamuHu u gpyau, koumo He ca 3abeAsi3aHu npu
nokynkama, gocmaBkama uAu npu moHmaxa Ha ypega.

6. HecnasBaHe Ha ycaoBusima 3a u3noAsBaHe, cbxpaHeHue, mpaHchopmupaHe U NpuyYuHeHUme om msax
gedekmu;

7. 3a gedekmu, npuvuHeHU om HenpaBuAHa ynompeba, MexaHu4HU gedpekmu, ygapu;

8. [Mpu gedekmu, BbaHukHaAu B peayamam Ha npupogHu sBAeHus u gpyau popcMarkopHu o6cmosmencmBa;
9. MMpu u3noA3BaHe Ha ycmpoucmBa 3a mbp2oBcku ueAu u Ha obwecmBeHu Mmecma;

10. NMogBukHu komnoHeHmMu, noBpegeHu B pesyamam Ha HenpaBuAHa ynompeba uAu MOHMaX: negaau,
pvkoxBamku, kabeAu, pembuu, AeHmMu, ynAbmHeHus, BuHmoBe u 6oamoBe, AocmoBe, Aazepu, gekopamuBHu
enemeHmu;

11. Henoggvp>kaHu u HenpaBuAHO cbxpaHaBaHu ycmpoucmBa.

12. OusauHepcku yacmu u makuBa, koumo mo2am ga 6bgam omgeAeHu om OCHOBHOMO MSAAO Ha
ycmpoucmBomo, naacmmacoBu gekopauuu, 2ymeHU yacmu € o2paHuyeH >kuBom, pezanameHmupaH om
npousBogumens;

13. KoHcymamuBu, yacmu u eneMeHmu ¢ o2paHuyveH cpok Ha 2ogHocm - bamepuu, peMbuu, AeHmMU.

14. Akcecoapu — BoHWHO 3axpaHBaHe/ aganmopu;

Pekanamauuu Ha 3akyneHume cmoku ce u3BvpwBam no npaBuaama Ha 3MLUCLYMNC u 33N cvobpasHo
cpokoBeme u ycnoBuama Ha mopzoBckama um 2apaHyus.

“Cnopm deno” A
*.k.Maagocm 1V,

yA. “Bacun PagocaaBoB” 6,
Codus 1766, cepaga Sport Depot

TO3W NPOOYKT HE TPABBA OA CE U3XBbPAA B BUTOBUTE OTMNAOLLIN. 3A OA CE 3AMA3N
OKOAHATA CPELA, TO3M NPOAOYKT TPABBA A CE PELIMKAPA CAEQ NMOAE3HMA MY XNBOT,
KAKTO CE U3NCKBA OT 3AKOHA. MOAA, V3MOA3BAUTE CbOPBXEHMA W MYHKTOBETE
3A PELUMKAMIPAHE HA EAEKTPUYECKN N EAEKTPOHHU MALUVHW W YPEOW, KOUTO CA
YMbAHOMOLLEEH/ OA CbBUPAT TO3W BMO OTNAOBbLUW BbB BALLUMA PAAOH. MO TO3MU
HAYNH LLIE NMOMOIHETE 3A OMNA3BAHETO HA MPUPOOHUTE PECYPCU W LLUE NMOOOBPUTE
EBPOIMEVICKUTE CTAHOAPTW 3A OMA3BAHE HA OKOAHATA CPELA. AKO MMATE HY)XOA OT
MOBEYE MHOOPMALUMA OTHOCHO BE3OMACHW W MPABUAH/ METOOUN 3A U3XBbPAAHE,

MOAS, CBbPXXETE CE C MECTHATA MPALICKA CAYXKBA WAV C MPEAMNPUSTVETO, OTKbAETO
{OPALKISAISM CTE 3AKYNVAV TO3M MPOAYKT.




Peaucmpauus Ha u3BbpweHu 2apaHUUOHHU PemMoHmuU

[ama Ha |[dama Ha CepBusHa OnucaHue Ha Opyz Bug Mwme u nognuc
npuemaHe |3aBbpwBaHe | Mopvuka Ne [u3BbpweHus pemoHm | ygoBaemBopeHocm | Ha mexHuk
Ha peknamauusma

Agpecu Ha omopu3supaHu cepBuau u MoHMa)kHU ueHmpogBe:

Coous- Maagocm 4,BusHec napk Codus, | service @sportdepot.bg 02/4016507

LleHmpaneH cepaga Cnopm [eno/3ag 0896/775297

CepBua Cnopm | TexHonoAuc/

Heno

Bypzaac-CepBus | Komnaekc”MegeH PygHuk” cfy Svetoslav_mv@abv.bg 056/853900

Xpuca 6A.491 0889/977332

BapHa- Cnopm | Bya”AH Manax” N10 shopvarna @sportdepot.bg 052/69 96 20

Ieno Topz2oBcku ueHmobp, czpaga 0896/641929
Cnopm [eno

MaoBguB- Byn”Cankm Memepbypza”48 shop.plovdiv@sportdepot.bg 032/683670

Cnopm [eno 0895/772960

Pyce- Cnopm yA. HezaBucumocm 3, shop.ruse @sportdepot.bg 0897049250

Oeno META MOA PYCE

Cmapa 3azopa-
Cnopm [leno

ByAa”Hukoaa NemkoB”52
NMAPK MOA ,em.2, maz.2.241

shop.stzagora @sportdepot.bg

0895/416 314

Hawume cepBusu ca 2comoBu ga ocuaypsm u usBvHzapaHUUOHHO 0bcAykBaHe Ha Bawama cmoka npu
Hau-Bucoko kauecmBo Ha pemoHma u koHkypeHmHa ueHal!
B CepBusHama mpexka Ha Cnopm [eno moXke ga nopbuame u 3akynume opuzguHaAHU pe3epBHu

yacmul!

.« | Mokeme ga nocemume u Hawama VIHmepHem cmpaHuua Ha agpec: www.sportdepot.bg,

I kbgemo moke ga omkpueme nogpobHa uHpopmauusa kakmo 3a 3akyneHuam om Bac npogykm,
maka 3a ocmaHaAume npegAaa2aHu om Hac ypegu u akcecoapu.




MAGYAR

TARTALOM

m ALKatrészlista .......cccooovvieeiiie e A4

(\€AR OSSZESZEIEIES .......ooveeiieeeiee e e 46
Gyakorlati szamitégépes hasznalati utmutato............... 52

Kiegészitések..............ccooviiiiiiiii e, D2

Nyujté gyakorlatok.............ccccooooiiiiiiiiii e, 56

VI T =11 1o - T o 7 4

VIGYAZAT
IE ﬂl Olvassa el a kézikdnyvben talalhatd 0sszes ovintézkedést
és utasitast, miel6tt hasznalja ezt a berendezést.




A BIZTONSAGOS HASZNALATRA VONATKOZO UTASITASOK

Készonjiuk, hogy termékeinket valasztotta. A készllék helyes hasznalata garantdlja biztonsagat és
egészségeét. Nagyon fontos, hogy a készlilék hasznalata elétt figyelmesen elolvassa a kézikdnyvet. Csak
a berendezés megfelel6 telepitése, karbantartasa és hasznalata biztosithatja a biztonsagos és hatékony
edzést.

1. Ez a berendezés kizardlag beltéri és haztartasi hasznalatra alkalmas. A maximalis felhasznaléi suly és
terhelés 120 kg.

2. Ez a készulék HC osztalyu, és nem alkalmas orvosi célokra.

3. Az 6sszeszerelés el6tt alaposan meg kell ismerni és ellenérizni a készllékhez mellékelt alkatrészlistat,
és a hasznalati utasitdsnak megfeleléen kell felszerelni.

4. A felszereléshez megfelel6 szerszamokat kell hasznalni, szilkség esetén kérjen segitséget egy masik
személytél a felszereléshez.

5. A fitneszberendezéseket sik, csuszasmentes felliletre kell helyezni. Nedves helyen torténd elhelyezés
esetén a berendezés hosszu tavu hasznalatat korrézié befolyasolja.

6. Hasznalat el6tt ellenérizze, hogy minden csavaros alkatrész rogzitve van-e, és gy6z6djon meg arrol,
hogy a berendezés koril 0,6 méteres tavolsag van, és nincs kiemelkedé allithatd eszkoz.

7. Rendszeresen ellenérizze, hogy a berendezés minden csatlakozo része szorosan van-e rogzitve, és
hogy az allapotuk normalis-e, hogy biztositsa a berendezés biztonsagi szintjét.

8. Karbantartas és tisztitas soran ne hasznaljon mard hatasu tisztitdszert, hogy elkerilje a folyadék be-
jutasat a berendezésbe a farok vagy a résen keresztul.

9. Kulénos figyelmet kell forditani az allithatd alkatrészekre, kuléndsen az uUléskar minimalis beillesztési
mélységére, amelyet a ,MAX” jelzés megjelenésekor a végallasba allitottak.

10. Az hibas alkatrészeket azonnal cserélje ki, a csere megoldasaig ne hasznalja a berendezést. Ha
kétségei vannak, kérje szakember vagy kereskedd segitségét.

11. Ez a berendezés felnétteknek készilt. Gyerekek és haziallatok ne kertiljenek a készllék kdzelébe, és
csak felnéttek fellgyelete mellett hasznaljak.

12. A késziléket egyszerre csak egy személy mozgathatja. Kérjik, hivja fel a kérnyezetében lévok fi-
gyelmét a lehetséges veszélyekre, példaul a mozgé alkatrészek altal okozott veszélyekre edzés kbzben.

13. Viseljen jdl illeszkedd ruhazatot, hogy a laza ruhak ne akadjanak bele a készUlékbe, és ne korlatozzak
a mozgast.

14. Kérjik, ne edz étkezés el6tt és utan.
15. Kérjik, figyeljen a hasznalati utasitasban leirt edzésmaodszerre és az ellenallas beallitasi modszerére.

16. A készilék ellendllasa nem fligg a sebességtél. Az ellendllas nem fligg a készilék meghajtasanak
sebesseégétol, és allandé marad.

17. Kérjiik, edzés elétt konzultaljon haziorvosaval. O megmondja, milyen tipust edzés és edzés terhelés
megfelelé az On szamara. A helytelen edzeés karosithatja az egészségét.

18. Az elektronikus d6ra szamos funkciot képes megjeleniteni, a kilénb6z6 mozgasfokozatoknak megfelelé
értékeket jeleniti meg. Felhivjuk figyelmét, hogy az elektronikus éra pulzusméréje nem feltétleniil pontos,
csak tajékoztato jellegd.

19. A mozgas soran a kezeknek szilardan a rogzitett korlaton (vagy a mozgathaté fogantyun) kell lennidk.
20. Kérjuk, 6rizze meg ezt a kézikbnyvet és a szerelészerszamokat.

21. Ha a terméket nem hasznalja, kérjuk, allitsa a finomhangolast a legmagasabb fokozatra.




22. A termék nagy tehetetlensége miatt a labakat csak akkor lehet levenni a Iabrdgzitérél, ha a kerék
teljesen leallt.

FONTOS TANACSOK
1. Kdvesse a szerelési utasitasokat, és csak a berendezéshez konfiguralt alkatrészeket hasznalja.

2. Elvileg a sporteszkdzdket nem tekintjuk jatéknak, és csak azok hasznalhatjak, akik rendelkeznek a
szukséges ismeretekkel, vagy akiknek ezt megtanitottak.

3. Ha szédilést, hanyingert, mellkasi fajdalmat vagy mas rendellenes tiineteket tapasztal, hagyja abba a
gyakorlast, és forduljon orvosahoz.

4. A gyermekek és a fogyatékkal élék csak képzett kezel6 fellgyelete mellett haszndlhatjak a beren-
dezést.

5. Felhivjuk figyelmét, hogy sem On, sem masok nem helyezhetik testiik egyetlen részét sem a gyakorldsi
terlletre.

6. A berendezés allithatd részeinél forditson kllénds figyelmet a jelzett maximalis hatarpoziciora.
7. Csak a kopads és a laza alkatrészek rendszeres ellenérzése biztosithatja a berendezés kivalé minéségét.
SZERELESI UTASITASOK

1. A terméket feln6tteknek kell gondosan felszerelnilik. Bizonytalansag esetén kérjék a személyzet tech-
nikai tapasztalatat.

2. Csomagoljak ki az 6sszes csomagoléanyagot, és helyezzék el az Osszes alkatrészt ugy, hogy a
szerelés vilagosabb es kdnnyebben érthetd legyen. A hatlap segitségével védje a szerelési fellletet a
szennyezédésektdl és a karcolasoktol.

3. Ezutan az alkatrészlista alapjan ellenérizze, hogy az alkatrészek teljesek-e, csak a szerelés befejezése
utan dobhatja el a csomagoldéanyagokat.

4. A szerelés megkezdése elétt kérjik, figyelmesen olvassa el a szerelési utasitast, és ismerje meg a
megfeleld sematikus abrat.

5. Kérjuk, figyeljen a szerszdmok hasznalatara és a kézi mdkddtetésre, mivel a mikddtetés soran mindig
fennall a sérllés veszélye, ezért a termék felszerelésekor legyen évatos.

6. A termék utasitdsoknak megfelel6 6sszeszerelése utdn kérjik, gondosan ellenérizze, hogy a csavarok,
anyak és gombok megfeleléen vannak-e felszerelve és meg vannak-e huzva.

7. A felszerelés utan kérjik, ne tegye a szerszamokat véletlenszer(en el.

8. Javasoljuk, hogy keressen egy védbalatétet (nem tartozeék), és helyezze azt a termék ala a padlo
védelme érdekében, mert a termék gumija elkerulhetetlentul nyomot hagy.

MOZGAS MODJA

Alsétest edzés mod: Alljon a pedalra, stabilizalja és régzitse a 1abrogzité pantokat, fogja meg a rogzitett
kartamaszt, tartsa egyenesen a felsGtestét és nyissa ki a karjait, nézzen el6re, és az edzésprogramjanak
megfeleléen lassan kezdjen el elére mozogni a labaval, egy bizonyos id6 utdn, ahogy hozzdszokik a
mozgashoz, névelheti a forgasi sebességét, majd folytassa a lab- és csipémozgassal.

SPORTMUSOR

1. Tudta, hogy a mérsékelt alloképessegi edzés (példaul hetente kétszer 30 perc) jelentésen javithatja az
egeészséget? A vérnyomasa, koleszterinszintje, vércukorszintje, kezdeményezékészsege és még a hangu-
lata is jelentésen javulhat egy kis mennyiségu testmozgédssal. Kis valtozasokat hozhat a testalkataban, és
a megfelelé taplalkozassal egyutt csdkkentheti a testzsir aranyat.

2. Az edzést mindig bemelegitéssel kell kezdeni. Minél nehezebb edzésre készul, annal fontosabb a be-
melegités. Ez felkésziti a testet a terhelésre, aktivalja a sziv- és érrendszert, és megvédi az inszalagokat,
inakat és izlleteket a sérilésektbl. Ezenkivil csékkenti a gércsdk és izomsériulések kockazatat.




N

-
L
N
LLI
P
=
[11]
o
©)
o

199

101
Jert 101 86
79
66
69 19 001 601
90T 011
10T 48!
€07

8¢

o 8¢ €6 801
L
001
e 0z I 95 79 19
1€
16 0. "8 persers 8 g
- €9c SF
efe
09 €8 I
86
25 05¢€S
96 Ge
L 0g 18 8
- Q7 6L
12 28 o
) v g9 69 1g086L " o 4L
17 "
) oy S
€6 6
63 v%® 18 0T
G 48 98
201 V2 16 ¢ av
9z S0 ITT 68 g 6 ov
e 06 I 8¢ o
92 4 8¢
b 88 9
91 g1
61 07
96 02 61
61  CC 1€
€e v 0 81 o€
61 18 Ve ce
81 12 I mm«%m@m ot
81T 811
el
1L
611 ¢r 911
611 ¢ GIT LTT
71

GIT 11

L9 69 9 199

L0T
66

60T
01T

148!

¢01

70T

4y oF

6¢

49

€11

90T
101

ev B

8%

i




Il. ALKATRESZLISTA

Ne Leiras Men- Ne Leiras Men-
nyiség nyiség
1 Févaz 1 42 Csapagy 6001-2RS 2
2 Kormanyoszlop 1 43 Tengely 2
3 Kormany 1 ®12*130*M12*1.0*48*25
4 Uléskonzol 1 44 Anyacsavar M12*1*H7*S19 1
5 Ulésoszlop 1 45 Anyacsavar M12*1*H5*S17 2
6 Elsé stabilizator 1 46 Anyacsavar M12*1*H11*S18 1
7 Hatso stabilizator 1 47 U konzol 30*10*1,5 1
8 Mégneslemez 1 48 Csavar M6*60*(12*5 1
9 Féklemez 1 49 Anyacsavar M6*H6*S10 1
10 Fékkonzol 1 50 Hajtémdi tengely 1
11 Konzol 1 $19*49,4*$12*20,4*M6
12 Habszivacs markolat 2 o1 HajtomUtengely 1
13 Csavar M5*7 2 42" D35* 012724
14 Persely 1 52 Anyacsavar M10*1*H8*S15 1
PT80*40*PT70*30*L130 53 Hulldm alatét d12*P17+0,3 1
15 Rugés gomb M16*1,5*27*D60 | 1 o4 Tengelygydrd d12 2
16 Hatszoglet(i csavar M5*8*)10 |1 55 Forgattyustengely 1
17 Torzsvonal 1 20*184*72,6*92*
18 |Csavar M8*16*S6 3 56 14061076 2
19 [Rugos alatét d8 7 57 |Csapagy 6004-2RS 1
20 Alatét d8* D161 5 - 58 Ovcsiga 0260*20*®20,1*4- |4
1 Dugé 3 ®6,1*P76-6PJ
22 Fékblokk 38*23%10,2 PP 1 59 Csavar M67167S10 4
53 Oles y 60 ényacsavar M6*H6*S10 1
24 Gomb M10*(58*32 1 61 Ov_6PJ530 1
25 | Alatét d10*(030%2,5 1 62 | Tengelygylrd d20 L
26 Vegdugd PT5025+16 PP 5 63 Hulldm alatét d21*®27+0,3 1
27 Ulésoszlop persely J80*40 1 64 Tavtartd_24,8"020,27 2
PT60*20*160 65 Forgattyu ,R”/,L"9/16 2
o8 Csavar ST3,5*10*()7 > 66L/R | Forgattyufedél (25*7 2
29 |Csavar M6*8* D12 ] 67 Peddl HD 201B 9/16 1
30 Gomb M16*1,5*27*(D60 68 Anyacsavar M10*1,25*H7,5*S14 1
31 [Csavar M8+20*S6 4 69  |Doboz 2
30 Végdugo PT80*40*1,5 > 70 Csavar ST3,5*10*(7 2
33 Végdugo PT80*40*1,5 ] 71 Csavar ST4,2*19*(8 1
34 |Gorgs O71*(D19*24 2 72 |Feszitégomb 2
35 Csapagy 608ZZ (8 4 73 Csavar M5*10 2
36 Csavar M6*12*S5 ] 74 Alatét d5*®10*1,0 1
37 Csavar 7,8*30*M6*15*S5 o 75 Négyszogletes magnes 7
38 | Talpbetet 05243 M8 5 39724,5M10
39 Lendkerék 10*(420*28*37,5- |1 76 Magnes tartd 5,5*130*10,5 4
10PJ 77 Csavar ST3*10*{5,6 2
40 Lendkerék burkolat $388*8 2 78 Magnes tengely $12*53,5*47,4*M6 | 1
41 Csavar ST4.2*13* {8 6 79 Tengelygy(iri d12 2




Ill. ALKATRESZLISTA

Ne Leiras Men- Ne Leiras Men-
nyiség nyiség
80 Alatét d6*¢dp12*1,2 6 100 Hatso oldalsé burkolat 2
81 Rugés alatéet d6 6 101 Fels6 burkolat 2
82 Csavar M6*16*S10 2 102 Bal oldali védéburkolat 1
83 Csavar M6*62*S10 1 103 Jobb oldali védéburkolat 1
84 Anyacsavar M6*H5*S10 2 104 Bal oldali fékburkolat 1
85 Rugo 2 105 Jobb oldali fékburkolat 1
®1,5*D16,7*49*P11,3*N12 106 M4*12 csavar 2
86 Csavar M6*16*S5 2 107 ST4.2*8*(8 csavar 10
87 Anyacsavar M6*H6*S10 3 108 ST4.2*19*®8 csavar 8
88 Csavar M6*10*H26*S5 1 109 M6*10*(P10 csavar 2
89 Alatét  ©8,5*®23,5*3 PVC |1 110 ST4.2*16*P8 csavar 2
90 Alatét d7,8*¢13,4*2 PU 1 111 Fékkar 1
91 Rugo ®1,2*P11*21*N7 1 112 Fém konzol 1
92 Gyapjufilc 60*27*5 1 113L\R | Anyacsavar 2
93 Féklemez 68,3*40,2*76,5 1 114 M5*10 csavar 2
94 Csavar M5*7*(8 4 115 Végdugd 2
95 Alatét d5*@10*1 4 116 Akkumulator 2
96 Fékhuzal ®1,5*305*42 1 117 Akkumulator fedél 1
97 Bal oldali haz 1 118 ST4.0%19 csavar 2
98 Jobb oldali haz 1 119 Pulzusmérd szelet 2
97 AsB kopnyc 1 A S6 villaskulcs 1
98 OaceH kopnyc 1 B S13-14-S15 villaskulcs 1
929 Elsé oldalsé burkolat 2 C S17-19 villaskulcs 1




IV. OSSZESZERELES

LEPES 1:
B S13—-14-15 1PC
H
E
| E
Fe G
E

1. Tavolitsa el a lendkerék tartdblokkokat (G) és a habblokkokat (H).
2. Csavarkulccsal (B) tavolitsa el a csavart (E) a fémcsébél (F), majd dobja ki a fémcsovet (F).




LEPES 2:

#31 M8*%20%S6 4PCS
#19 d8 4PCS A S6 1PC
#20 d8*kd 16%1.5 4PCS
B S13-14-15 1PC
C S17-19 1PC
113L
31
19 113R
20
S
66R
61R
19
20
6 641 1
N
7
66L

1. Huzza meg az els6 stabilizatort (6) a févazban (1) a hatlapfejli csavarral (31), a rugos alatéttel (19) és

az alatéttel (20).
2. Huzza meg a hatso stabilizatort (7) a févazban (1) a hatlapfeji csavarral (31), a rugds alatéttel (19) és

az alatéttel (20).
3. Rogzitse a pedalt (66L/R) a hajtdkarba (64L/R) az S13-14-15(B) villaskulccsal, majd csavarozza be a

pedalt a nylon anyaval (113L/R) az S17-19 (C) villaskulccsal.




LEPES 3:
4114 M5%10 2PCS
B S13-14-15 1PC
105 444
1
104
114

Tavolitsa el az el6re felszerelt csavart (114) a févazrol. Ezutdn csavarozza a fékburkolatot (104) (105) a
févazra (1) a csavar (114) segitségével.




LEPES 4:

Figure A #19 d8 3PCS
#20 d8*®16%1.5 3PCS
#18 M8*16%S6 3PCS
2
17
Figure B
A S6 1PC
1
Figure D
3
11
Figure C 17
11
15 9 18 19
20
17 18
X 19
20 20
1819
2
1

1. Vezesse at a torzsvonalat (17) a kormanyoszlopon (2) keresztul, az A abra szerint.

2. Forgassa el a gombot (15) az éramutaté jarasaval ellentétes iranyba, és huzza ki. Ezutan illessze be
a kormanyoszlopot (2) a févazba (1). Huzza ki a térzsvonalat (17). Ekdzben allitsa be a kivant pozicidt,
és rogzitse a gombbal (15), az dbra szerint. Csatlakoztassa a térzsvonalat (17) és a konzolt (11), az abra
szerint.

3. Rogzitse a kormanyt (3) a kormanyoszlophoz (2) csavarral (18), rugos alatéttel (19) és alatéttel (20),
az abra szerint.




LEPES 5:

#25 d10xDd30%2.5 1PC
#24 M10*xdD58%32 1PC

#73 d4xD12%1.0 2PC
#72 M4x12 2PC

B S13—-14-15 1PC

4
5
7372 25
- 24
30

1. Forgassa el kissé a gombot (30) az éramutatd jardsaval ellentétes iranyba. Allitsa be a nyeregcsévet
(5) a megfelel6 helyzetbe, majd forgassa el a gombot (30) az éramutatd jarasaval megegyez6 iranyba,
hogy régzitse a nyeregcsévet (5).

2. Robgzitse a nyeregkonzol (4) a nyeregcs6hoz (5) az alatéttel (25) és a kerek gombbal (24).




LEPES 6:

117

116

11

Vegye ki az akkumulator fedelét (117) a konzolbdl (11), majd helyezze be a 2 db AAA akkumulatort (116)
a konzolba (11). Ugyeljen az akkumuldtor pozitiv és negativ pélusaira. Ezutdn helyezze vissza az akku-
mulator fedelét (117) a konzolba (11).




V. GYAKORLATI SZAMITOGEPES HASZNALATI UTMUTATO

MUSZAKI ADATOK:

{1 00:00 - 99:59 MIN: SEC
SEBESSEG-------=-nnsmmmsmmmcmmncaaes 0.0 - 240KM/H OR ML/H
L7\ O] S — 0.00 — 999.9KM OR ML
KALORIA-------mmmemmmmmmcemmcee oo 0.0 — 999.9KCAL

2 74 1 — 40 - 240 UTEM/PERC

FOBB FUNKCIOK:
MOD: A kivant funkcid kivalasztasahoz.

MUKODESI ELJARASOK:
AUTOMATIKUS BE-/KIKAPCSOLAS: A monitor automatikusan kikapcsol, ha 4 percig nem érkezik jel.
A monitor automatikusan bekapcsol, amikor elkezdi a gyakorlatokat, vagy megnyomja a gombot.

FUNKCIO:

TIME (TMR) Az edzés idejének automatikus memorizaldsa edzés kdzben.

SPEED (SPD) Az aktualis sebesség kijelzése.

DISTANCE (DST) Az edzés soran megtett tavolsagok dsszesitése.

CALORIES (CAL) Az edzeés soran elégetett kaldridk automatikus memorizaldsa.

PULSE (PUL) (if have) A felhasznald pulzusanak percenkénti megjelenitése az edzés soran. Megj-
egyzés: Mindkét kezével meg kell fogni a reakciédeszkakat.

apd A

ELEM Ha a monitoron nem megfelel6 kijelzés lathatd, cserélje ki az elemeket a megfeleld mikodeés
érdekében. A monitor két ,AAA” elemet hasznal..

VI. KIEGESZITESEK

1. EGYENSULY KIEGESZITES:

A zOkkendmentes és kényelmes élmény érdeké-
ben gondoskodnia kell arrdl, hogy a kerékpar sta-
bil legyen. Ha hasznalat kézben észreveszi, hogy
a kerékpar egyensulyban van, akkor allitsa be az
allithaté szintez6t (38).

S14

B S13-14-15 1PC




2. BEALLITAS A KEREKPAR KEREKALLVANYA:

Abra A

/]

3. AZ ULES BEALLITASA:

Abra A Abra B

©3 ¢

Allitsa be a kormanyt a magassaganak meg-
feleléen: Lazitsa meg a gombot az déramutatod
jarasaval ellentétes iranyban, és huzza ki, majd
mozgassa a kormanyoszlopot fel és le a megfe-
lelé pozicidba (az A abra szerint).

Ezutan huzza meg a gombot az oOramutato
jarasaval megegyezd iranyban, és igazitsa a
kormanyoszlop lyukahoz.

Allitsa be az (ilés helyzetét a magassaganak
megfeleléen: Flggélegesen: Lazitsa meg a gom-
bot, és huzza ki. Az Uléscsé fel-le mozoghat (az
A abran lathaté modon). Miutan beallitotta a meg-
felel6 helyzetet, igazitsa a gombot az lGléscsé fu-
ratdhoz, majd huzza meg az éramutatd jarasaval
megegyezd iranyban (a B abran lathaté modon).

Lazitsa meg a gombot az éramutato jarasaval el-
lentétes iranyban, és mozgassa el6re-hatra. Az
Ulés el6re-hatra mozgathatd (az A abran lathato
maodon), allitsa be a megfelelé poziciéba, majd
rogzitse (a B abran lathaté médon).




4. ELLENALLAS ES FEKELES:

Az ellenallas beallitasa: forgassa a feszességszaba-
lyzét a ,,+” irdnyba az ellendllas néveléséhez, és for-
gassa a ,-” iranyba az ellenallas csokkentéséhez.
Az ellenallast fizikai igényeinek megfeleléen allitsa be
(az A abran lathaté mddon).

Abra A

A fék hasznalata: Edzés kozben a felhasznaldk a
fékkar lenyomasaval allithatjak meg a kerékpart (ez
egy veszfek).

Abra B

5. PEDAL PANT BEALLITASA:

Abra A

Abra B

Ha a pedal szoros, nyomja meg a csatot, és huzza fel a pantot, hogy meglazitsa (az A abran lathaté médon).
Ha a pedal laza, nyomja meg a csatot, és huzza lefelé a pantot, hogy meghuzza azt (a B abran lathatd
modon).

Ez a termék elbre iranyuld pedalozashoz ajanlott. Hatrafelé iranyuld mozgas kdnnyen rést vagy rendellenes
zajt okozhat, ha a pedal laza. Ha valéban laza, csavarkulccsal idében huzza meg.




6. HOGYAN KELL MOZGATNI A KEREKPART:

A kerékpar mozgatasahoz elészor gy6z6djon meg arrol, hogy a kormany megfeleléen régzitve van. Ha a
kormany laza, huzza meg a gombot, hogy roégzitse. Ezutan fogja meg kdzvetlenlil a kormanyt a kezével,

és nyomja le erésen, amig a kerekek meg nem érintik a talajt. Ezutan lassan szallithatja a kerékpart a
kivant helyre.




VIl. NYUJTO GYAKORLATOK

Barmilyen sportot is Gz, elész6r végezzen néhany
nyu;jté gyakorlatot.

A bemelegitett izmok kdnnyebben nyulnak, ezért
510 percig melegitsen be, majd végezze el az
alabbi nyujto gyakorlatokat 6tsz6r, minden alkalom-
mal 10-szer vagy t6bbszor.

A gyakorlatokat sportolas utan is ismételje meg.

1. Labujjérintés

Slow bend forward from your waist, letting your
back and shoulders relax as you stretch toward
your toes, Reach down as far as you can and hold
for 15 counts. ( picture 1).

2. Hatso6 combizom nyujtas

Sit with your right leg extend. Rest the sole of your
left foot against your right inner thigh. Stretch to-
ward your toe as far as possible. Hold for 15 counts.
Relax and then repeat with left leg extend.

( picture 2)

3. Boka-Achilles nyujtas

Lean against a wall with your left leg in front of
the right and your arms forward,Keep your right leg
straight and the left foot on the floor, then bend
the left leg and lean forward by moving your hips
toward the wall, Hold, then repeat on the other side
for 15 counts. ( picture 3)

4. Négyfeju izom nyujtas

With one hand against a wall for balance, reach
behind you and pull your right foot up .Bring your
heel as close to your buttocks.

hold for 10-15counts,relax.Repeat three times for
each foot. ( picture 4)

5. Bels6 comb nyujtas

Uljén le ugy, hogy a talpai 6sszeérjenek, a térdei
pedig kifelé mutassanak. Huzza a labait a lehetd
legkdzelebb az agyékahoz. Ovatosan nyomja a
térdeit a padlo felé. Tartsa meg a poziciét 15 ma-
sodpercig. (5. kép)




Viil. GARANCIA

A GARANCIA IDOTARTAMA a 2019/771-es és az EU 2019/770-es iranyelvek eldirasainak megfeleléen
van meghatarozva.

Flggetlenul a kereskedelmi garanciatol, a kereskeddnek kdtelessége betartani a termékek garanciajanak
idétartamat, a fent emlitett irdnyelvek szerint.

A garancia kiegészit6, és semmilyen mdédon nem korlatozza a felhasznal6 jogait.

Az alabbi feltételek leirjdk a garanciank kovetelményeit és alkalmazasi médjat. Ezek nem érintik a térvényes
jogait, sem a kiskereskeddvel kotott szerz6dését.

Garancia idétartama: 24 hénap a termék megvasarlasatol szamitva.

A kovetkezd feltételek mellett nyujtunk garancidlis szolgaltatast ezen készulék esetében:

A garancidlis szolgaltatas ingyenes a garancia idétartama alatt, kivéve, ha nem tartjak be az alabbi
feltételeket:

1. Kulénbségek vannak a garancia okiratban és a vasarlasi dokumentumokban szereplé adatok kdzott;
2. A termék helytelenll lett telepitve vagy 0sszeszerelve;

3. Hianyoznak az eredeti vasarlasi dokumentumok vagy a garancia okirat;

4. Javitasok vagy mas beavatkozasok, amelyeket nem engedélyezett személyek végeztek, vagy ha a
késziléket nem eredeti alkatrészekkel javitottak;

5. Akészilék allapota - karcolasok, repedések és masok, amelyeket nem vettek észre a készilék vasarla-
sakor, szallitasakor vagy telepitésekor.

6. A hasznalati, tarolasi, szallitasi feltételek be nem tartdsa és ezek altal okozott hibak;

7. Hibak, amelyek a helytelen hasznalatbdl, mechanikai hibakbdl, titésekbdl erednek;

8. Hibak, amelyek a természetes jelenségekbél és mas rendkivili kdrilményekbél erednek;

9. Ha a terméket kereskedelmi célokra és nyilvanos helyeken haszndlja;

10. Mozg6 alkatrészek, amelyek sériltek a helytelen haszndlat vagy telepités kdvetkeztében: pedalok,
fogantyuk, kabelek, szijak, futéfelllet, tdmitések, csavarok, karok, csapagyak, diszitéelemek;

11. Nem megfeleléen tarolt termékek.

12. A késziilék fétestétdl elkulonitheté alkatrészek, mianyag diszitéelemek, a gyarté altal szabalyozott
korlatozott élettartamu gumi alkatrészek;

13. Fogyoeszkdzok, alkatrészek és elemek korlatozott lejarati idejliek - elemek, szijak, futéfellletek.

14. Kiegészitdk - kilsd tapegységek [ adapterek.

A vasarolt termékekkel kapcsolatos reklamaciokat a gyarto eléirdsainak megfeleléen kell benyujtani.
A 2019/771-es iranyelv és az EU 2019/770-es iranyelv forditasa romanrél magyarra.

KAPCSOLAT:
TEL: +40311050917
EMAIL: SERVICE @SPORTPARTNER.RO

UJRAHASZNOSITASSAL KAPCSOLATOS INFORMACIOK

Ezt az elektronikus terméket nem szabad a haztartasi hulladék kdzé dobni. A kérnyezet védelme
érdekében ezt a terméket ujra kell hasznositani, amikor mar nem hasznaljak, a térvénynek meg-
feleléen. Kérjik, forduljon egy engedélyezett Ujrahasznositd egységhez, amely gylijti ezt a fajta
hulladékot a kérnyékén. Ezzel hozzajarulhat a természeti eréforrasok megérzéséhez és az eurdpai
kérnyezetvédelmi szabvanyok javitdsahoz. Ha t6bb informaciora van sziiksége a hulladék helyes és
biztonsagos eltavolitasi modszereirél, kérjik, I1épjen kapcsolatba a helyi Ujrahasznositasi szervezet

irodajaval, vagy a terméket vasarolt egységgel.
R0O21538216




PL

POLSKI

CONTENUTI

1\ T LLe Y 01 2T

Inttrukcja obstugi komputera do éwiczen ......................

KOPEKRY ..o e
Cwiczenia rozciggajace .........c.ccoveeeemervererrieesiveeeieeennnns

AT GWAraNCja ........cccceeeiuieiiiie e e e e e e eaeeee e

UWAGA!
IEE' Przed uzyciem tego urzadzenia nalezy uwaznie
przeczytac instrukcje obstugil




PL

I. INSTRUKCJE DOTYCZACE BEZPIECZNEGO UZYTKOWANIA

Dziekujemy za zakup naszych produktow. Prawidtowe uzytkowanie tego urzadzenia gwarantuje bezpiec-
zenstwo i zdrowie uzytkownika. Bardzo wazne jest, aby przed uzyciem urzadzenia doktadnie zapoznaé sie
Z instrukcjg obstugi. Tylko prawidtowy montaz, konserwacja i uzytkowanie sprzetu zapewniajg bezpiec-
zenstwo i skuteczno$¢ éwiczen.

1. Sprzet ten jest przeznaczony wytacznie do uzytku domowego i w pomieszczeniach zamknietych.
Maksymalna waga uzytkownika i obcigzenie wynosza 120 kg.

2. Urzadzenie nalezy do klasy HC i nie nadaje sie do celéw medycznych.

3. Przed montazem nalezy doktadnie zapoznaé sie z lista czeSci dostarczonych wraz z urzadzeniem i
sprawdzi¢ ja, a nastepnie zainstalowac urzadzenie zgodnie z instrukcja obstugi.

4. Do montazu nalezy uzy¢ odpowiednich narzedzi. W razie potrzeby popro$ drugga osobe o pomoc przy
montazu.

5. Sprzet fitness nalezy ustawi¢ na ptaskiej i antyposlizgowej powierzchni. Umieszczenie sprzetu w wil-
gotnym miejscu spowoduje korozje, ktdéra wptynie na jego dtugotrwate uzytkowanie.

6. Przed uzyciem nalezy sprawdzi¢, czy wszystkie sruby sa dokrecone, a wokét sprzetu jest 0,6 m wolnej
przestrzeni i nie ma zadnych wystajgcych elementow regulacyjnych.

7. Aby zapewni¢ bezpieczenstwo sprzetu, nalezy regularnie sprawdza¢, czy wszystkie potagczenia sa do-
brze dokrecone i czy stan sprzetu jest prawidtowy.

8. Podczas konserwacji i czyszczenia nie nalezy uzywac zracych srodkdéw czyszczacych, aby unikngé
przedostania sie ptyndw do sprzetu przez tylng cze$¢ lub szczeliny.

9. Nalezy zwrdcic¢ szczegdlng uwage na elementy regulowane, zwtaszcza minimalng gteboko$¢ wsuwania
dzwigni siedzenia, ktéra zostata ustawiona w pozyciji granicznej, gdy widoczny jest napis ,MAX”.

10. Natychmiast wymien uszkodzone cze$ci, nie uzywaj urzadzenia przed wymiang. W razie watpliwosci
skonsultuj sie z profesjonalnym serwisem posprzedazowym lub dealerem.

11. Urzadzenie jest przeznaczone dla 0osob dorostych. Dzieci i zwierzeta domowe powinny trzymac¢ sie z
dala od tego urzadzenia i korzysta¢ z niego wytacznie pod nadzorem oséb dorostych.

12. Urzadzenie to moze by¢ przenoszone tylko przez jedng osobe jednocze$nie. Nalezy zwrdci¢ uwage
osobom w poblizu na potencjalne zagrozenia, takie jak niebezpieczenstwa zwigzane z ruchomymi cze$ci-
ami podczas ¢wiczen.

13. Nalezy nosi¢ dobrze dopasowana odziez, aby zapobiec potknieciu sie o luzng odziez lub ograniczeniu
ruchow.

14. Nie nalezy ¢wiczy¢ przed i po positkach.
15. Nalezy zwrdci¢ uwage na sposéb wykonywania ¢wiczen i regulacji oporu opisany w instrukcji obstugi.

16. Opor urzadzenia nie ma nic wspdlnego z predkoscig. Opor nie ma nic wspolnego z predkosciag pod-
czas napedzania urzadzenia i pozostaje staty.

17. Przed rozpoczeciem ¢wiczen skonsultuj sie z lekarzem rodzinnym. Powie Ci, jaki rodzaj ¢wiczen i ob-
cigzenie sg dla Ciebie odpowiednie. Niewtasciwe ¢wiczenia mogg zaszkodzi¢ Twojemu zdrowiu.

18. Zegarek elektroniczny ma wiele funkcji wyswietlania, ktére odzwierciedlaja odpowiednie wartosci w
zaleznosci od roznych stopni ruchu. Przypominamy, ze tetno mierzone zegarkiem elektronicznym moze nie
by¢ doktadne i moze stuzy¢ jedynie jako punkt odniesienia.

19. Podczas ruchu rece powinny by¢ mocno oparte na statej poreczy (lub ruchomym uchwycie).

20. Prosze odpowiednio przechowywac niniejszg instrukcje i narzedzia montazowe.




PL

21. Gdy produkt nie jest uzywany, prosze ustawic regulacje precyzyjna na najwyzszy bieg.

22.Ze wzgledu na duza bezwtadno$¢ produktu, stopy mozna wyjaé z paskédw dopiero po catkowitym zatr-
zymaniu sie kofa.

WAZNE WSKAZOWKI
1. Postepuj zgodnie z instrukcjg montazu i uzywaj wytacznie czesci dostosowanych do danego sprzetu.

2. Zasadniczo nie traktujemy sprzetu sportowego jako zabawek i moga z niego korzysta¢ wytgcznie osoby
posiadajace odpowiednig wiedze lub przeszkolone w tym zakresie.

3. W przypadku wystapienia zawrotéw gtowy, nudnosci, bolu w klatce piersiowej lub innych niepraw-
idtowych objawow nalezy przerwac ¢éwiczenia i skonsultowac sie z lekarzem.

4. Osoby takie jak dzieci i osoby niepetnosprawne powinny korzysta¢ ze sprzetu wytacznie pod okiem
wykwalifikowanego operatora.

5. Nalezy pamieta¢, ze ani Ty, ani inne osoby nie powinny$cie umieszczac¢ zadnej czeéci ciata w obszarze
éwiczen.

6. W czesciach, w ktérych sprzet mozna regulowaé, nalezy zwroci¢ szczegdlng uwage na zaznaczone
maksymalne potozenie graniczne.

7. Tylko regularna kontrola zuzycia i luznych czesci moze zapewni¢ wysoka jako$¢ sprzetu.

INSTRUKCJA MONTAZU

1. Produkt musi by¢ starannie zainstalowany przez osoby doroste. W razie watpliwosci nalezy poprosié o
pomoc personel posiadajacy doswiadczenie techniczne.

2. Rozpakuj wszystkie materiaty opakowaniowe i utéz wszystkie czesci tak, aby montaz byt bardziej prze-
jrzysty i tatwiejszy do zrozumienia. Uzyj ptyty tylnej, aby chroni¢ powierzchnie montazowg przed zabrudze-
niem lub zarysowaniem.

3. Nastepnie sprawdz na podstawie listy cze$ci, czy wszystkie elementy sa kompletne. Opakowania moz-
na wyrzuci¢ dopiero po zakonczeniu montazu.

4. Przed rozpoczeciem montazu nalezy uwaznie przeczytaé instrukcje montazu i zapoznac¢ sie z odpow-
iednim schematem.

5. Nalezy zwréci¢ uwage na uzycie narzedzi i obstuge reczng, poniewaz zawsze istnieje ryzyko obrazen
podczas obstugi, dlatego nalezy zachowa¢ ostrozno$¢ podczas montazu produktu.

6. Po zmontowaniu produktu zgodnie z instrukcja nalezy doktadnie sprawdzic, czy Sruby, nakretki i pokretta
sg prawidtowo zamontowane i dokrecone.

7. Po zakonczeniu montazu nie nalezy pozostawia¢ narzedzi w przypadkowych miejscach.

8. Zaleca sie uzycie podkfadki ochronnej (nie dotaczonej do produktu) i umieszczenie jej pod produktem
w celu ochrony podtogi, poniewaz guma produktu nieuchronnie pozostawia $lady.

SPOSOB WYKONYWANIA CWICZEN

Cwiczenia dolnej czesci ciata: Stan na pedatach, stabilizuj sie i zapnij paski na stopy, chwy¢ state podtok-
ietniki, wyprostuj gorna cze$¢ ciata i roztdéz ramiona, patrz przed siebie, zgodnie z programem ¢wiczen,
powoli zacznij wykonywac niewielkie ruchy do przodu, tupiac stopami, po pewnym czasie, gdy dostosujesz
sie do ¢éwiczen, mozesz zwiekszy¢ predko$é obrotowa, ponownie wykonujac ruchy nogami i biodrami.




PROGRAM SPORTOWY

1. Czy wiesz, ze umiarkowane ¢wiczenia wytrzymato$ciowe (na przyktad 30 minut dwa razy w tygodniu)
moga znacznie poprawi¢ Twoje zdrowie? Niewielka ilos¢ éwiczeh moze znacznie poprawic cisnienie krwi,
poziom cholesterolu, poziom cukru we krwi, inicjatywe, a nawet nastrdj. Mozesz wprowadzi¢ niewielkie
zmiany w sylwetce, a wraz z odpowiednim spozyciem sktadnikow odzywczych zmniejszy¢ procentowa za-
wartos¢ tkanki ttuszczowej w organizmie.

2. Cwiczenia nalezy zawsze rozpoczyna¢ od rozgrzewki. Im intensywniejszy trening, tym wazniejsza jest
rozgrzewka. Przygotowuje ona organizm do wysitku, aktywuje uktad sercowo-naczyniowy i chroni wigzadta,
Sciegna i stawy przed kontuzjami. Pomaga rowniez zmniejszy¢ ryzyko skurczéw i urazow miesni.




PL

499

4JeTT

L0T
79

G9 19 001

86

66

€oT1

L0T

90T
101

60T

01T

V1T

€€

09

goT1

84

8¢

Ga

9¢

8¢

19 69 9 199
8¢ € 80T Jo1
66
L
L0T
I 00T
0§ 95 29 19 e
. 60T 90T
G
5 o o, '8 e sere B g 01T 101
s
€8 o 18
9¢ ¢S 09 ce 701
~ LL 08 18 a8
82 17 @8 N 6L
0¢
8z e g9 69 1808 6L o) G e
12 o
) oy &7
6¢ 6" mm 14
"o . o
G 11 98 oF
Ve 16 1 v
¢z AR 6 ov 6
c8 0
7z 06 bl 8¢
9 ¢ 8¢ 26
¥ 88 r 9
91 - .
96 0¢ 61
61  C¢ 1€
€¢ 0w 81 9¢
61 1z o L6 TEce
8T 16 98 - og G
81T 81T
el
12
611 €T 917
611 e Gr1 LT1
et GrT 11

44

9




PL

Il. LISTA CZESCI

No. Opis llos¢ No. Opis llos¢
1 Rama gtéwna 1 38 Podktadka pod stope 5
2 Wspornik kierownicy Wspornik |1 $52*43*M8
kierownicy 39 Koto zamachowe 1
3 Wspornik kierownicy 1 10*(P420*28*37,5-10PJ
4 Wspornik siodetka 1 40 Ostona kota zamachowego 2
5 Wspornik siodetka 1 ‘?388*8
6 Przedni stabilizator 1 41 Sruba ST4.2*13*P8 6
7 Tylny stabilizator 1 42 tozysko 6001-2RS 2
8 Plytka magnetyczna 1 43 0$ P12*130*M12*1.0*48*25 2
9 Ptytka hamulca 1 44 Nakretka M12*1*H7*S19 1
10 Wspornik hamulca 1 45 Nakretka M12*1*H5*S17 2
11 Konsola 1 46 Nakretka M12*1*H11*S18 1
12 Uchwyt piankowy P a7 \{Vspornik U 30*10*1,5 1
13 Sruba M5*7 2 48 Sruba M6*60*P12*5 1
14 Tuleja PT80*40*PT70*30*L130 |1 49 Nakretka M6*H6*S10 1
15 Pokretto sprezynowe 1 50 Os kota pasowego 1
M16%1 5*27*D60 ®19*49,4*$12*20,4*M6
16 Sruba szesciokatna M5*8*®10 | 1 51 Koto pasowe 1
17 Linia bagaznika 1 42> 035" D12+24
18 Sruba M8*16*S6 3 52 Nakretka M10*1*H8*S15 1
19 Podktadka sprezysta d8 7 53 Podktadka falista d12*®17*0,3 |1
20 Podktadka d8*®16*1,5 7 54 Pierscien watu d12 2
21 Wityczka 3 55 Os$ korbowa ©20*184*72,6*92* | 1
22 Blok hamulca 38*23*10,2 PP |1 56 4-06,1*P76 2
23 Siodto 1 57 tozysko 6004-2RS 1
24 Pokretto M10*(D58*32 1 58 Koto pasowe (260*20*(®20,1*4- |4
25 Podktadka d10*(®30*2,5 1 ®6,1*P76-6PJ
26 Zaslepka PT50*25*16 PP D) 59 Sruba M6*16*S10 4
27 Tuleja sztycy siodetka J80*40 |1 60 Nakretka ~ M6*H6*S10 1
PT60*20*160 61 Pas 6PJ530 1
28 Sruba ST3,5*10*®7 2 62 Pierscien watu d20 1
29 Sruba M6*8*(P12 1 63 Podktadka falista d21*®27*0,3 |1
30 Pokretto M16*1,5*27*(®60 64 Podktadka dystansowa 2
31 Sruba M8*20*S6 4 024,8*920,2*7
32 ZaS$lepka PT80*40*1,5 2 65 Korba ,R"/,L"9/16 2
33 ZaS$lepka PT80*40*1,5 1 66L/R | Nasadka korby (25*7 2
34 Rolka ®71*P19*24 2 67 Pedat HD 201B 9/16 1
35 tozysko 60827 o8 4 68 Nakretka M10*1,25*H7,5*S14 1
36 Sruba M6*12*S5 1 69 Skrzynka 2
37 Sruba 7,8*30*M6*15*S5 2 70 Sruba ST3,5*10*(7 2
38 Talpbetét (P52*43*M8 5 71 Sruba ST4,2*19* (8 1
39 Lendkerék 10*()420*28*37,5- |1 72 Pokretio napinajace 2
10PJ 73 Sruba M5*10 2
40 Lendkerék burkolat $388*8 2 74 Podktadka d5*(10%1,0 1
41 Csavar ST4.2*13* (8 6 75 Magnes kwadratowy 39*24,5*10 |7




PL

ll. LISTA CZESCI

No. Opis llosé No. Opis llosé
76 Wspornik magnesu 5,5*130*10,5 |4 98 Prawa obudowa 1
77 Sruba ST3*10*®5,6 2 99 Przednia pokrywa boczna 2
78 Watek magnesu 1 100 Tylna pokrywa boczna 2
$12*53,5%47,4*M6 101 Gorna pokrywa 2
9 Pierscien watu d12 2 102 |Lewa pokrywa ochronna 1
80 Podktadka d6*¢1271,2 6 103 Prawa pokrywa ochronna 1
81 F”odk’radka sprezysta d6 6 104 Lewa pokrywa hamulca 1
82 Sruba M6*16"S10 2 105 Prawa pokrywa hamulca 1
83 |Sruba M6*62*S10 1 106 |3raba M 12 >
84 Nakretka M6*H5*S10 2 107 Sruba ST4.2*8*(D8 10
8 |Sprezyna 2 108 | Sruba ST4.2"19*®8 8
R T P o G, 2
R LT
88 Sruba M6*10*H26*S5 1 -
89  |Podktadka  #8,5*(P235%3 |1 112__| Metalowy wspornik 1
PVC 113L\R | Nakretka 2
90 Podktadka d7,8*$13,4*2 PU |1 114 | Sruba M5*10 2
91 Sprezyna ®1,2*G11*21*N7 |1 115 | Zaslepka 2
92 Filc wetniany 60*27*5 1 116 |Bateria 2
93 Plytka hamulcowa 1 117 | Pokrywa baterii 1
68,3*40,2*76,5 118 Sruba ST4.0*19 2
94 Sruba M5*7*8 4 119 Czujnik tetna 2
95 Podktadka d5*®10*1 4 A Klucz S6 1
96 Drut hamulcowy P1,5*305*42 |1 B Klucz S13-14-S15 1
97 Lewa obudowa 1 C Klucz S17-19 1




IV. MONTAZ

KROK 1:
B S13-14-15 1PC
H
- E
| E
F G
JiR

1. Zdejmij podpory kota zamachowego (G) i bloki piankowe (H).
2. Odkrec $rube (E) z metalowej rurki (F) za pomoca klucza (B), a nastepnie wyrzué¢ metalowa rurke (F).




KROK 2:
#31 M8*%20%S6 4PCS
#19 d8 4PCS A S6 1PC
#20 d8*kD16%1.5 4PCS
B S13-14-15 1PC
C S17-19 1PC
113L
31
19 113R
00
™
66R
B4R o
19
20
6 64L 1
N
7
66L

1. Dokre¢ przedni stabilizator (6) do ramy gtéwnej (1) za pomoca Sruby szesciokatnej (31), podktadki
sprezynowej (19) i podktadki (20).

2. Dokrec¢ tylny stabilizator (7) do ramy gtéwnej (1) za pomoca Sruby szesciokatnej (31), podktadki
sprezynowej (19) i podktadki (20).

3. Przymocuj pedat (66L/R) do korby (64L/R) za pomoca klucza S13-14-15 (B), a nastepnie przykre¢
pedat za pomoca nakretki nylonowej (113L/R) za pomoca klucza S17-19 (C).




KROK 3:

#114 Mb5*10 2PCS

B S13-14-15 1PC

105 444

104
114

Wyjmij fabrycznie zamontowana $rube (114) z ramy gtéwnej. Nastepnie przykre¢ ostone hamulca (104)
(105) do ramy gtéwnej (1) za pomoca $ruby (114).




PL

KROK 4:
Figure A #19 d8 3PCS
#20 d8* D 16%1.5 3PCS
#18 M8*16%S6 3PCS
2
17
Figure B
A S6 1PC
1
Figure D
3
11
Figure C 17
11
15 2 %9
20
17 18
' 19
20
1819 20
2
1

1. Przeprowadz przewdd gtéwny (17) przez stupek kierownicy (2), jak pokazano na rysunku A.

2. Obrd¢ pokretto (15) w lewo i pociagnij je na zewnatrz. Nastepnie wtdz stupek kierownicy (2) do ramy
gtéwnej (1). Wyciagnij przewdd gtéowny (17). W miedzyczasie wyreguluj do zadanej pozycji i zabezpiecz
pokrettem (15), jak pokazano na rysunku B. Podtacz przewdd gtéwny (17) i konsole (11), jak pokazano na
rysunku C.

3. Przymocuj kierownice (3) do wspornika kierownicy (2) za pomoca $ruby (18), podktadki sprezystej (19)
i podktadki (20), jak pokazano na rysunku D.




KROK 5:

#25 d10xd30%2.5 1PC
#24 M10*xdD58%32 1PC

#73 d4xD12%1.0 2PC
®#72 M4x12 2PC

B S13-14-15 1PC

4
5

7372 25
- 24
30

1. Lekko poluzuj pokretto (30), obracajac je w kierunku przeciwnym do ruchu wskazoéwek zegara. Ustaw
sztyce (5) w odpowiedniej pozycji, a nastepnie dokre¢ pokretto (30), obracajac je zgodnie z ruchem ws-
kazoéwek zegara, aby zamocowac sztyce (5).

2. Zamocuj wspornik siodetka (4) w sztycy (5) za pomoca podktadki (25) i okragtego pokretta (24).
3.Wyjmij fabrycznie zamontowang podktadke (73) i $rube (72) z ramy gtownej (1). Zamocuj uchwyt na
bidon (74) w ramie gtéwnej (1) za pomoca podktadki (73) i $ruby (72).




PL

KROK 6:

117

116

11

Wyjmij pokrywe baterii (117) z konsoli (11), a nastgpnie wi6z 2 baterie AAA (116) do konsoli (11). Zwrd¢
uwage na bieguny dodatnie i ujemne baterii. Nastepnie zatéz pokrywe baterii (117) z powrotem na konsole

(11).




PL

V. INSTRUKCJA OBSLUGI KOMPUTERA DO CWICZEN

SPECYFIKACJA::

I 00:00 - 99:59 MIN: SEK
PREDKOSC------smmmemmmemmcmmccaancae 0.0 - 240KM/H OR ML/H
(0] p] I =l T2 01 o — 0.00 — 999.9KM OR ML
KALORIE-----==-=nnnn=smmmmmmmeemmmmnceaas 0.0 — 999.9KCAL

1 =3 11— 40 — 240 UDERZEN/MIN
FUNKCJA KLUCZA:

TRYB: Wybodr zadanej funkcji.

PROCEDURY OBStLUGI:
AUTO ON/OFF: Monitor wytaczy sie automatycznie, jesli przez 4 minuty nie bedzie odbierat sygnatu.
Monitor wigczy sie automatycznie po rozpoczeciu éwiczen lub nacis$nieciu klawisza.

FUNKCJA::

CZAS (TMR) Automatyczne zapisywanie czasu trwania treningu podczas ¢wiczen.

PREDKOSC (SPD) Wyswietlanie aktualnej predkosci.

ODLEGLOSC (DST) Sumowanie odlegtosci pokonanych podczas éwiczen.

KALORIE (CAL) Automatyczne zapisywanie ilosci kalorii spalonych podczas ¢wiczen.

TETNO (PUL) (jesli jest) Wyswietla tetno uzytkownika na minute podczas ¢éwiczen. Uwaga: Nalezy
trzymaé sie deski reakcyjnej obiema rekami.

I S

BATERIE Jesli na monitorze pojawiaja sie nieprawidtowe wskazania, nalezy wymieni¢ baterie, aby uzyskac
prawidtowy wynik. Monitor wykorzystuje dwie baterie ,,AAA”.

VI. KOREKTY

1. KOREKTA SALDA:

Aby zapewni¢ ptynna i komfortowa jazde, nalezy
upewni¢ sie, ze rower jest stabilny. Jesli pod-
czas uzytkowania zauwazysz, ze rower jest niez-
rownowazony, mozesz wyregulowa¢ regulowany
poziomacz (38).

S14

B S13-14-15 1PC




PL

2. REGULACJA SLUPEK KIEROWNICY :

Rysunek A

/]

3. REGULACJA SIEDZENIA:

Rysunek A

Rysunek B

Q
O

©
\
J

Dostosuj kierownice do swojego wzrostu: poluzuj
pokretto w kierunku przeciwnym do ruchu wska-
zOwek zegara i pociggnij je na zewnatrz, przesun
wspornik kierownicy w gore lub w dot do odpow-
iedniej pozyciji (jak na rysunku A).

Nastepnie dokre¢ pokretto w kierunku zgodnym
z ruchem wskazowek zegara i wyréwnaj je z ot-
worem we wsporniku kierownicy.

Dostosuj pozycje siodetka do swojego wzrostu:
W pionie: Poluzuj pokretto i pociagnij je na ze-
wnatrz. Rura siodetka moze poruszaé sie w gére
i w dét (jak pokazano na rysunku A). Po ustawie-
niu odpowiedniej pozycji, wyrownaj pokretto z ot-
worem rury siodetka i dokre¢ je zgodnie z ruchem
wskazowek zegara (jak pokazano na rysunku B).

Poluzuj pokretto w kierunku przeciwnym do ruchu
wskazowek zegara i przesun je w przdéd i w tyt.
Siodetko mozna przesuwa¢ w przod i w tyt (jak
pokazano na rysunku A), ustawi¢ w odpowiedniej
pozycji, a nastepnie zablokowa¢ (jak pokazano na
rysunku B).



OPOR | HAMOWANIE:

Rysunek A

Rysunek B

REGULACJA PASKA PEDALU:

Regulacja oporu: obré¢ pokretto oporu w kierunku
»1", aby zwiekszy¢ opdr, lub w kierunku ,-”, aby go
zmniejszy¢. Dostosuj opor do swoich mozliwosci fizy-

cznych (jak pokazano na rysunku A).

Sposéb uzycia hamulca: podczas ¢wiczen uzytkown-
ik moze zatrzymacé rower, naciskajgc dzwignie hamu-
Ica (jest to hamulec awaryjny).

Rysunek B

Rysunek A

Gdy pedat jest napiety, naciénij klamre i pociagnij pasek w gore, aby go poluzowa¢ (jak pokazano na rysunku

Gdy pedat jest luzny, nacisnij klamre i pociagnij pasek w dot, aby go zapia¢ (jak pokazano na rysunku B).
Ten produkt jest zalecany do pedatowania do przodu. Ruch do tylu moze tatwo spowodowaé luzy lub niety-
powe odgtosy, gdy pedat jest luzny. Jesli rzeczywiscie jest luzny, uzyj klucza, aby go odpowiednio dokrecié.

73




PL

6. JAK PRZENIESC ROWER:

Aby przeniesé rower, najpierw upewnij sie, ze kierownica jest prawidtowo zamocowana. Jesli kierownica
jest luzna, dokre¢ pokretto, aby jg zamocowac. Nastepnie chwy¢ przednia kierownice bezposrednio rekg i

mocno ja doci$nij, az kota dotkng podtoza. Nastepnie mozesz powoli przetransportowaé rower w wybrane
miejsce.




Vil. CWICZENIA ROZCIAGAJACE

Niezaleznie od tego, jaki sport uprawiasz, na poczat-
ku wykonaj kilka ¢éwiczen rozciggajacych. Rozgr-
zane miesnie fatwiej sie rozciggajg, wiec rozgrzej
sie przez 5-10 minut.

Nastepnie zalecamy wykonanie ponizszych
¢éwiczen rozciagajacych piec razy po 10 powtdrzen
lub wiecej. Po zakonczeniu treningu powtdrz te
¢wiczenia.

1. Dotkniecie palcow stop

Powoli pochyl sie do przodu w talii, rozluzniajac
plecy i ramiona, siegajac w kierunku palcow stép.
Siegnij tak daleko, jak to mozliwe, i utrzymaj pozy-
cje przez 15 sekund (zdjecie 1).

2. Rozcigganie sciegnha podkolanowego

Usigdz z wyprostowang prawa noga. Oprzyj po-
deszwe lewej stopy 0 wewnetrzng strone prawego
uda. Wyciagnij sie w kierunku palcow tak daleko,
jak to mozliwe. Wytrzymaj 15 sekund. Zrelaksuj sie,
a nastepnie powtdrz éwiczenie z wyprostowang
lewa noga.

(zdjecie 2)

3. Rozcigganie tydki i Sciegna Achillesa

Oprzyj sie o Sciane, ustawiajac lewa noge przed
prawa, a rece wyciagnij do przodu. Prawa noga po-
winna by¢ wyprostowana, a lewa stopa oparta o
podtoge. Nastepnie ugnij lewa noge i pochyl sie do
przodu, przesuwajac biodra w kierunku $ciany. Wy-
trzymaj w tej pozycji, a nastepnie powtdrz éwicze-
nie po drugiej stronie, wykonujac 15 powtorzen.
(zdjecie 3)

4. Rozcigganie miesnia czworogtowego
Opierajac jedna reke o Sciane dla utrzymania
réwnowagi, siegnij za siebie i unie$ prawa stope
.Przyciaggnij piete jak najblizej posladkow.
Wytrzymaj 10-15 sekund, rozluznij sie. Powtorz trzy
razy dla kazdej stopy. (zdjecie 4)

5. Rozcigganie wewnetrznej strony uda

Usigdz z podeszwami stép ztgczonymi, a kolana-
mi skierowanymi na zewnatrz. Przyciagnij stopy jak
najblizej do pachwiny. Delikatnie popchnij kolana w
kierunku podtogi. Wytrzymaj 15 sekund. (zdjecie 5)




PL

Vill. GWARANCJA

OKRES GWARANCJI podlega postanowieniom Dyrektywy 2019/771 i Dyrektywy UE 2019/770

Niezaleznie od gwarancji handlowej, sprzedawca jest zobowigzany do przestrzegania okresu gwarancji
produktow, zgodnie z wyzej wymienionymi dyrektywami.

Gwarancja stanowi uzupetnienie i w zaden sposob nie ogranicza praw uzytkownika.

Ponizsze warunki opisuja wymagania i zastosowanie naszej gwarancji. Nie majag one wptywu na prawa
uzytkownika ani na zobowigzania sprzedawcy detalicznego ani na umowe zawartg ze sprzedawca detal-
icznym.

Okres gwaranciji: 24 miesigce od daty zakupu produktu.

Oferujemy serwis gwarancyjny dla tego urzadzenia na nastepujgcych warunkach:

Bezptatny serwis gwarancyjny w okresie gwarancyjnym nie obowigzuje w przypadku niezgodnosci z nas-
tepujacymi warunkami:

1. Istniejg réznice miedzy danymi w dokumencie gwarancyjnym i dokumentach zakupu;

2. Nieprawidtowo zainstalowany lub zmontowany produkt;

3. Brak oryginalnych dokumentéw zakupu lub dokumentu gwarancyjnego;

4. Naprawy lub inne prace wykonywane przez osoby nieupowaznione przez nas do wykonywania takich
prac lub jesli urzadzenie jest naprawiane przy uzyciu nieoryginalnych czesci zamiennych;

5. Wyglad urzadzenia - zadrapania, pekniecia i inne, ktoére nie zostaly zauwazone w momencie zakupu,
dostawy lub instalacji urzadzenia.

6. Nieprzestrzeganie warunkow uzytkowania, przechowywania, transportu i spowodowane przez nie wady;
7. Za wady spowodowane niewtasciwym uzytkowaniem, wady mechaniczne, wgniecenia;

8. Za wady spowodowane zjawiskami naturalnymi i innymi okolicznosciami sity wyzszej;

9. W przypadku korzystania z produktu w celach komercyjnych i w miejscach publicznych;

10. Ruchome elementy uszkodzone w wyniku niewtasciwego uzytkowania lub montazu: pedaty, uchwyty,
linki, paski, powierzchnia jezdna, uszczelki, $ruby, dzwignie, tozyska, elementy dekoracyjne;

11. Niewtasciwie przechowywane produkty.

12. Czesci sktadowe, ktére mozna oddzieli¢ od gtéwnego korpusu urzadzenia, plastikowe elementy dekora-
cyjne, czesci gumowe 0 ograniczonym okresie uzytkowania regulowanym przez producenta;

13. Materiaty eksploatacyjne, czesci i elementy o ograniczonej trwatosci - baterie, paski, powierzchnie
jezdne.

14. Akcesoria - zewnetrzne zasilacze/adaptery;

Reklamacje dotyczace zakupionych towardéw sa sktadane zgodnie z Dyrektywa 2019/771 i dyrektywa UE
2019/770.

KONTAKT:
TEL: +40311050917
EMAIL: SERVICE @SPORTPARTNER.RO

INFORMACJE DOTYCZACE RECYKLINGU

Ten produkt elektroniczny nie powinien by¢ wyrzucany do miejskiego $mieci. Aby chroni¢ srodowisko,
ten produkt powinien by¢ poddany recyklingowi po zakonczeniu jego uzytkowania, zgodnie z prawem.
Prosimy skontaktowaé sie z upowazniong jednostka recyklingu, ktéra zbiera ten rodzaj odpadow w
Panstwa okolicy. Postepujac w ten sposob, przyczynicie sie do ochrony zasoboéw naturalnych oraz
poprawy europejskich standardéw ochrony $rodowiska. Jesli potrzebuja Panstwo wiecej informaciji
na temat prawidtowych i bezpiecznych metod usuwania odpaddw, prosimy skontakiowac sie z

lokalnym biurem organizaciji recyklingowej lub jednostka, od ktérej zakupili Panstwo ten produk.
R0O21538216

76




ROMANESTE

CUPRINS
" Instructiuni pentru utilizarea in siguranta ...................... 78
m Vizualizare explicita ..............ccocoviriniie e 81
m Lista pieselor 82
WA Asamblare..............ccoooiiiiiin e 84
Manual de utilizare a computerului de exercitii............. 90
AJUSEEFL. oo 90
Exercitii de intindere................ccooiiiiiins 94
VIR Garantie ... 95

ATENTIE!
IEE' Va rugam sa citii cu atentie instructiunile inainte de a
utiliza acest echipament!




I.  INSTRUCTIUNI PENTRU UTILIZAREA iN SIGURANTA

Va multumim ca ati achizitionat produsele noastre. Utilizarea corectd a acestui dispozitiv este garantia
sigurantei si séanatatii dumneavoastra. Este foarte important sa cititi cu atentie manualul nainte de a utiliza
acest dispozitiv. Numai prin instalarea, intretinerea si utilizarea corecta a echipamentului, exercitiile fizice
pot deveni sigure si eficiente.

1. Acest echipament este potrivit numai pentru utilizare in interior si in gospodarie. Greutatea maxima a
utilizatorului i sarcina maxima sunt de 120 kg.

2. Acest dispozitiv apartine clasei HC si nu este potrivit pentru scopuri medicale.

3. Inainte de asamblare, este necesar si intelegeti si sa verificafi lista pieselor furnizata de echipament
si s& il instalati in deplind conformitate cu instructiunile de utilizare.

4. Pentru instalare este necesar sa utilizati unelte adecvate. Dacé este necesar, solicitati ajutorul unei a
doua persoane pentru instalare.

5. Echipamentele de fitness trebuie amplasate pe o suprafata plana si antiderapanta pentru a putea fi
utilizate. Daca sunt amplasate intr-un spatiu umed, utilizarea pe termen lung a echipamentelor va fi afec-
tatd de coroziune.

6. Va rugam sa verificali daca toate piesele cu suruburi sunt blocate inainte de utilizare si sa va asigurati
ca exista o distanta de 0,6 metri in jurul echipamentului si ca nu exista dispozitive reglabile proeminente.

7. Verificati periodic daca fiecare piesa de conectare a echipamentului este stransa si daca starea este
normald, pentru a asigura nivelul de siguranta al echipamentului.

8. Nu utilizati detergenti corozivi la intretinere si curatare, pentru a evita patrunderea lichidului in echipa-
ment prin coada sau spatii.

9. Acordati o atentie speciala partilor reglabile, in special adancimii minime de inserare a manetei scau-
nului, care a fost reglata la pozitia limitda cand ,MAX” este expus.

10. Inlocuiti imediat piesele defecte, nu utilizati echipamentul inainte de inlocuire. Daca aveti dubii, consul-
tati serviciul profesional de asistenta post-vanzare sau distribuitorii.

11. Acest dispozitiv este destinat adultilor. Copiii si animalele de companie trebuie sa stea departe de acest
dispozitiv si sa il utilizeze numai sub supravegherea adultilor.

12. Acest echipament poate fi mutat numai de o singura persoana la un moment dat. Va rugam sa atrageti
atenfia persoanelor din jur asupra posibilelor pericole, cum ar fi pericolele cauzate de partile mobile in
timpul exercitiilor.

13. Purtati haine bine ajustate pentru a preveni impiedicarea echipamentului sau restrictionarea miscarii
de catre hainele largi.

14. Va rugam sa nu faceti exercitii fizice Tnainte si dupa mese.

15. Va rugam sa acordati atentie metodei de exercitiu si metodei de reglare a rezistentei din manualul de
instructiuni.

16. Rezistenta echipamentului nu are nicio legatura cu viteza. Rezistenta nu are nicio legatura cu viteza in

timpul utilizarii echipamentului si raméane constanta.

17. Va rugam sa consultati medicul de familie inainte de a face exercitii fizice. Acesta va va spune ce tip
de exercitii si ce intensitate sunt potrivite pentru dumneavoastra. Exercitiile fizice nepotrivite va pot afecta
sanatatea.

18. Ceasul electronic are o serie de functii de afisare, care vor reflecta valoarea corespunzatoare in
functie de diferitele grade de miscare. Va reamintim ca frecventa cardiaca afisata de ceasul electronic
poate sa nu fie precisa, putand oferi doar o referin{a.




19. In timpul miscarii, méinile trebuie sa fie ferm asezate pe balustrada fixa (sau manerul mobil).
20.Va rugam séa pastrati acest manual si instrumentele de instalare in mod corespunzator.
21. Cand produsul nu este utilizat, va rugam sa rotiti butonul de reglare fina la cea mai mare viteza.

22. Datorita inertiei mari a produsului, picioarele pot fi scoase din curea numai cand roata se opreste com-
plet din rotire.

SFATURI IMPORTANTE
1. Urmati instructiunile de instalare si utilizati numai piesele configurate cu echipamentul.

2. 1n principiu, nu considerdm echipamentele sportive ca fiind jucirii si acestea pot fi utilizate numai de
persoane care detin cunostintele relevante sau care au fost instruite in acest sens.

3. Opriti exercitiile fizice si consultati medicul daca aveti ameteli, greata, dureri in piept sau alte simptome
anormale.

4. Persoanele, cum ar fi copiii i persoanele cu dizabilitati, ar trebui sa utilizeze echipamentul numai sub
indrumarea unui operator calificat.

5. Va rugam sa retineti ca dumneavoastra si alte persoane nu trebuie sa va asezati niciodata vreo parte
a corpului in zona de exercitii.

6. In partile in care echipamentul poate fi reglat, acordati o atentie speciala pozitiei maxime marcate.

7. Numai inspectia regulata pentru uzura si piese slabite poate asigura ca echipamentul este intr-o stare
de Tnalta calitate.

INSTRUCTIUNI DE ASAMBLARE

1. Produsul trebuie instalat cu atentie de catre adulti; in caz de incertitudine, solicitati ajutorul personalului
cu experienta tehnica.

2. Desfaceti toate materialele de ambalare si asezati toate piesele astfel incat asamblarea sa fie mai
clara si mai usor de inteles. Utilizati placa de sustinere pentru a proteja suprafata de instalare, pentru a
evita murdarirea sau zgarierea.

3. Apoi, verificati lista pieselor pentru a va asigura ca toate piesele sunt complete. Materialele de ambala-
re pot fi aruncate numai dupa finalizarea instalarii.

4. Tnainte de a incepe asamblarea, cititi cu atentie instructiunile de instalare si intelegeti diagrama sche-
matica corespunzatoare.

5. Acordati atentie utilizarii uneltelor si operarii manuale, deoarece exista intotdeauna riscul de acciden-
tare in timpul operarii, asa ca fiti atenti atunci cand instalati produsul.

6. Dupa asamblarea produsului conform instructiunilor, verificati cu atentie daca suruburile, piulitele si
butoanele sunt instalate corect si stranse la locul lor.

7. Varugam sa nu puneti uneltele la intdmplare dupa instalare.

8. Se recomanda sa gasiti un tampon de protectie (nu este furnizat impreuna cu produsul) si sa il agezati
sub produs pentru a proteja podeaua, deoarece cauciucul produsului va lasa inevitabil urme.

MODUL DE MISCARE

Lower body exercise mode: Stand on the pedal, stability and fasten foot straps, grasped the fixed armrest,
upper body straight and with open arms, visual ahead, you can according to your exercise program right
now, slowly began to small forward with the feet trample, movement after a certain period of time as you

79




adapt to proficiency, can improve your rotation speed, again to you for the leg and hip movement.
EMISIUNE SPORTIVA

1. Stiati ca exercitiile fizice moderate de anduranta (de exemplu, 30 de minute de doua ori pe saptamana)
va pot imbunatati considerabil sanatatea? Tensiunea arteriala, colesterolul, glicemia, initiativa si chiar
starea de spirit pot fi imbunatatite considerabil cu putina miscare. Puteti face schimbéari modeste in forma
corpului, impreuna cu un aport nutritional adecvat, pentru a reduce procentul de grasime corporala.

2. Exercitiile fizice trebuie sa inceapa intotdeauna cu incalzirea. Cu cét exercitiile pe care le vefi face
sunt mai intense, cu atat este mai importanta incalzirea. Aceasta pregéateste corpul pentru efort, activeaza
sistemul cardiovascular si protejeaza ligamentele, tendoanele si articulatiile de leziuni. De asemenea,
ajuta la reducerea riscului de crampe si leziuni musculare.




499

JeTT

L0T
79

G99 L9 001

86

66

€0T

L0T

90T
10T

60T

OTT

V1T

€€

09

G0T

89

8¢

Gg

9¢

8¢

8¢ 99 80T Lol L9 69 9 199
66
L
L0T )¢
I 001
o5 95 29 19 1e11
. 601 901
5 . o, "8 persers g 011 101
: 65 8y 201
sl
€8 M
o0 250989 ¢o -~
L 0g 18 a8
‘ 8 12 28 6.
0¢ vl 6, 8L
69 1408 9, .
8¢ 12 89 18 (5% -
7L €L o
€6 ¢6 9 ¥
6¢ 56 18 01
6 "
G g1l 98 i
Ve 6 g v
GZ ITT 63 6 ov 6¢
ez 06 e 8¢ o
97 4 8¢ ze
v 88 ¥ 9
91 618 0
96 0z 61
61  <C XS
€¢ v 0 81 9¢
61 16 V€ ce
81 1o I mmwwm 9¢ GE
81T 811
Al
12
611 er 911
611 ¢ S11 L1
et CT1 I

9




lll. LISTA PIESELOR

Nr. Descriere Qty Nr. Descriere Qty
1 Cadru principal 1 43 Ax {12*130*M12*1.0*48*25 2
2 Ghidon Tija 1 44 Piulita M12*1*H7*S19 1
3 Ghidon 1 45 Piulita M12*1*H5*S17 2
4 Suport scaun 1 46 Piulita M12*1*H11*S18 1
5 Tija scaun 1 47 Suport in U 30*10*1,5 1
6 Stabilizator fata 1 48 Surub M6*60*(P12*5 1
7 Stabilizator spate 1 49 Piulita M6*H6*S10 1
8 Placa magnetica 1 50 AXx roata libera 1
9 Placa frana 1 $19*49,4*¢12*20,4*M6
10 Suport frana 1 51 Rola ®42*P35*P12*24 1
11 Consola 1 52 Piulita M10*1*H8*S15 1
12 Maner din spuma 2 53 Saiba ondulata d12*®17*0,3 1
13 Surub M5*7 2 54 Inel arbore d12 2
14 Bucsd PT80*40*PT70*30*L130 |1 55 Ax maniveld (20*184*72,6*92* | 1
15 Buton arc M16*1,5*27* (060 1 56 4-06,1*Q76 2
16 Surub hexagonal M5*8*(10 1 57 Rulment 6004-2RS 1
17 Linie trunchi 1 58 Scripeta ©260*20*20,1*4- |4
18 Surub M8*16*S6 3 ®6,1*D76-6P
19 Saiba elastica d8 7 59 Surub M6*16"510 4
20 Saibd d8*(D16*1,5 7 60 Piulita  M6*H6*S10 1
21 Dop 3 61 Curea 6PJ530 1
22 Bloc de frani 38*23*10,2 PP |1 62 Inel arbore d20 1
o3 Scaun 1 63 Saiba ondulata d21*{27*0,3 1
24 Buton M10*(58*32 1 64 Distantier @©24,8*®20,2*7 2
o5 Saibd d10*(30*2,5 1 65 Manivela ,R”/,L"9/16 2
26 Capac de inchidere 2 66L/R |Cap maniveld (P25*7 2
PT50*25*16 PP 67 Pedala HD 201B 9/16 1
27 Bucs3 tija sa J80*40 1 68 Piulita M10*1,25*H7,5*S14 1
PT60*20*160 69 Cutie 2
28 Surub ST3,5*10*(]7 2 70 Surub ST3,5*10*(]7 2
29 Surub M6*8*(P12 1 71 Surub ST4,2*19*(D8 1
30 Buton M16*1,5*27*(60 72 Buton de tensionare 2
31 Surub M8*20*S6 4 73 Surub M5*10 2
32 Capat PT80*40*1,5 2 74 Saibad d5*®10*1,0 1
33 Capat PT80*40*1,5 1 75 Magnet patrat 39*24,5*10 7
34 Rola ®71*P19*24 2 76 Suport magnet 5,5*130*10,5 4
35 Rulment 608ZZ {8 4 77 Surub ST3*10*®5,6 2
36 Surub M6*12*S5 1 78 Ax magnet ¢$12*53,5*47,4*M6 | 1
37 Surub 7,8*30*M6*15*S5 2 79 Inel ax d12 2
38 Suport pentru picior 5 80 Saiba d6*¢p12*1,2 6
({52*43*M8 81 Saib3 elastica d6 6
39 Volant 10*®420*28*37,5-10PJ |1 82 Surub M6*16*S10 2
40 Capac volant $388*8 2 83 Surub M6*62*S10 1
4 Surub ST4.2*13*®8 6 84 Piulita M6*H5*S10 2
No. Opis llosé 85 Arc P1,5*®16,7*49*P11,3*N12 |2




lll. LISTA PIESELOR

Nr. Descriere Qty Nr. Descriere Qty
86 Surub M6*16*S5 2 105 Capac frana dreapta 1
87 Piulita M6*H6*S10 3 106 Surub M4*12 2
88 Surub M6*10*H26*S5 1 107 Surub ST4.2*8*(8 10
89 Saiba ¢8,5*®23,5*3 PVC |1 108 Surub ST4.2*19*(]8 8
90 Saiba d7,8*¢13,4*2 PU 1 109 Surub M6*10*®10 2
91 Arc O1,2*P11*21*N7 1 110 Surub ST4.2*16* D8 2
92 Pasla de lana 60*27*5 1 111 Maner frana 1
93 Placa de frana 68,3*40,2*76,5 |1 112 Suport metalic 1
94 Surub M5*7*(D8 4 113L\R | Piulita 2
95 Saibd d5*P10*1 4 114 Surub M5*10 2
96 Sarma de frana ®1,5*305*42 |1 115 Capac de inchidere 2
97 Carcasa stanga 1 116 Baterie 2
98 Carcasa dreapta 1 117 Capac baterie 1
99 Capac lateral frontal 2 118 Surub ST4.0*19 2
100 Capac lateral posterior 2 119 Senzor ritm cardiac 2
101 Capac superior 2 A Cheie S6 1
102 Capac de protectie stdnga 1 B Cheie S13-14-S15 1
103 Capac de protectie dreapta 1 C Cheie S17-19 1
1

104 Capac fréna stanga




IV. ASAMBLARE

PAS 1:

B S13-14-15 1PC

[ =

| E

F— G

1. Scoateti blocurile de sustinere ale volantului (G) si blocurile de spuma (H).
2. Scoateti surubul (E) din tubul metalic (F) cu ajutorul cheii (B), apoi aruncati tubul metalic (F).




PAS 2:

#31 M8*%20%S6 4PCS
#19 d8 4PCS A S6 1PC
#20 d8*kd 16%1.5 4PCS
B S13-14-15 1PC
C S17-19 1PC
113L
31
19 113R
20
S
66R
61R
19
20
6 641 1
S
7
66L

1. Strangeti stabilizatorul frontal (6) in cadrul principal (1) cu surubul hexagonal (31), saiba elastica (19)
si saiba (20)
2. Strangeti stabilizatorul spate (7) in cadrul principal (1) cu surubul hexagonal (31), saiba elastica (19)
si saiba (20)
3. Fixati pedala (66L/R) in manivela (64L/R) cu cheia S13-14-15 (B), apoi insurubati pedala cu piulita din

nailon (113L/R) cu cheia S17-19 (C).




PAS 3:
4114 M5%10 2PCS
B S13-14-15 1PC
105 444
1
104
114

Scoateti surubul preinstalat (114) din cadrul principal. Apoi insurubati capacul franei (104) (105) pe cadrul
principal (1) folosind surubul (114)




PAS 4:

Figure A #19 d8 3PCS
#20 d8*®16%1.5 3PCS
#18 M8*16%S6 3PCS
2
17
Figure B
A S6 1PC
1
Figure D
3
11
Figure C 17
11
15 9 18 19
20
17 18
X 19
20 20
1819
2
1

1. Treceti cablul principal (17) prin tija ghidonului (2), conform figurii A.

2. Rotiti in sens invers acelor de ceasornic si trageti in afara butonul (15). Apoi, introduceti tija ghidonului
(2) in cadrul principal (1). Scoateti cablul principal (17). intre timp, reglati la pozitia dorit4 si fixati cu bu-
tonul (15), asa cum se arata in figura B. Conectati linia principala (17) si consola (11), asa cum se arata
in figura C.

3. Fixati ghidonul (3) la tija ghidonului (2) cu surubul (18), saiba elastica (19) si saiba (20), asa cum se
arata in figura D.




PAS 5:

#25 d10xDd30%2.5 1PC
#24 M10*xdD58%32 1PC

#73 d4xD12%1.0 2PC
#72 M4x12 2PC

B S13—-14-15 1PC

4
5
7372 25
- 24
30

1. Slabiti usor butonul (30) rotindu-I in sens antiorar. Reglati tija sei (5) in pozitia corecta, apoi strangeti
butonul (30) rotindu-I in sens orar pentru a fixa tija sei (5).

2. Fixati suportul sei (4) in tija sei (5) cu saiba (25) si butonul rotund (24).

3. Scoateti saiba preinstalatd (73) si surubul (72) din cadrul principal (1). Fixati suportul pentru sticla (74)
in cadrul principal (1) cu saiba (73) si surubul (72).




PAS 6:

117

116

11

Scoateti capacul bateriei (117) din consola (11), apoi introduceti cele 2 baterii AAA (116) in consola (11).
Acordati atentie polilor pozitivi si negativi ai bateriei. Apoi puneti capacul bateriei (117) inapoi in consola

(11)




V. MANUAL DE UTILIZARE A COMPUTERULUI DE EXERCITII

SPECIFICATII:

= 00:00 - 99:59 MIN: SEC
Y =74 — 0.0 - 240KM/H SAU ML/H
3153721 N —— 0.00 — 999.9KM SAU ML
[0 e = — 0.0 — 999.9KCAL

PULS  =ssmmmmmmmmmmmseemmmmmmmmeeeeeeee 40 — 240 BATAI/MIN

FUNCTIE CHEIE:
MOD: Pentru a selecta functia dorita.

PROCEDURI DE FUNCTIONARE:
PORNIRE/OPRIRE AUTOMATA: Monitorul se va opri automat daca nu primeste semnal timp de 4 minute.
Monitorul se va porni automat la inceperea exercitiilor sau la apasarea tastei.

FUNCTIE:

1. TIMP (TMR) Memorarea automata a timpului de antrenament in timpul exercitiilor.

2. VITEZA (SPD) Afisarea vitezei curente.

3. DISTANTA (DST) Acumularea distantelor in timpul exercitiilor.

4. CALORII (CAL) Memorarea automata a cantitatii de calorii consumate in timpul exercitiilor.

5. PULS (PUL) (daca are) Afiseaza ritmul cardiac al utilizatorului pe minut in timpul exercitiului. Obser-

vatie: Trebuie sa va tineti de plansele de reactie cu ambele maini.

BATTERIE Daca exista posibilitatea ca afisajul monitorului sa fie defectuos, inlocuiti bateriile pentru a
obtine un rezultat bun. Acest monitor utilizeaza doua baterii ,AAA”.

VI. AJUSTARI

1. AJUSTAREA BALANTEI:

Pentru a beneficia de o experienta placuta si con-
fortabild, trebuie sd va asigurati ca bicicleta este
stabila. in timpul utilizarii, daca observati ca bici-
cleta este dezechilibrata, puteti regla dispozitivul
de nivelare reglabil (38).

S14

B S13-14-15 1PC




2. AJUSTARE Tija ghidonului:

Figura A

/]

3. AJUSTAREA SEZUTULUI:

Figura A

Figura B

N
O
)
\
J

Reglati ghidonul in functie de Tinaltimea dvs.:
slabiti butonul in sens invers acelor de ceasornic
si trageti-1 in afara, miscati tija ghidonului in sus si
in jos p&na la pozitia potrivitd (conform figurii A).

Apoi strangeti butonul in sensul acelor de ceasor-
nic si aliniati-1 la orificiul tijei ghidonului.

Reglati pozitia scaunului in functie de inalfimea
dvs.: Vertical: Slabiti butonul si trageti-l in afara.
Tubul scaunului se poate misca in sus si in jos
(asa cum se arata in figura A). Dupa reglarea in-
tr-o pozitie adecvata, aliniafi butonul dupa orificiul
tubului scaunului si strangeti-l in sensul acelor de
ceasornic (asa cum se arata in figura B).

Slabiti butonul in sens invers acelor de ceasornic
si miscati-l inainte si inapoi. Scaunul poate fi mis-
cat inainte si inapoi (asa cum se arata in figura
A), reglati-l intr-o pozitie adecvata si apoi blocati-|
(asa cum se arata in figura B).




4. REZISTENTA S| FRANARE:

Reglati rezistenta: rotiti butonul de tensiune in di-
rectia ,+” pentru a creste rezistenta si rotifi-l in
directia ,-” pentru a reduce rezistenia. Reglati
rezistenta in functie de cerintele fizice (asa cum
se arata in figura A)

Figura A

Cum se utilizeaza frana: in timpul exercitiului, uti-
lizatorii pot opri bicicleta apasand manerul franei
(aceasta este o frana de urgenta).

Figura B

5. REGLAJUL CURELEI PEDALEI:

Figura A

Figura B

Cand pedala este stransa, apasati catarama si trageti cureaua in sus pentru a o slabi (asa cum se arata in figura A).
Cénd pedala este slabitd, apasati catarama si trageti cureaua in jos pentru a o strange (asa cum se arata in
figura B).

Acest produs este recomandat pentru pedalarea in directia inainte. Miscarea in directia inversa poate provoca cu
usurinta decalaje sau zgomote anormale atunci cand pedala este slabita. Daca este intr-adevar slabita, utilizafi
o cheie pentru a o strénge la timp.




6. CUM SA MUTATI BICICLETA:

Pentru a muta bicicleta, asigurati-va mai intdi ca ghidonul este bine fixat. Daca ghidonul este slabit,
strangeti butonul pentru a-| fixa. Apoi tineti direct ghidonul din fatd cu mana si apasati-l ferm pana cand
rotile ating solul. Apoi puteti transporta bicicleta incet la locul dorit.




VIl. EXERCITII DE INTINDERE

Indiferent de modul in care practicati sportul,
va rugam sa faceti mai intdi cateva exercitii de
stretching. Muschii incalziti se intind mai usor, asa
ca incalziti-va timp de 5-10 minute.

Apoi, va sugeram sa facefi urmatoarele exercitii
de stretching de cinci ori, cate 10 repetari sau mai
mult. Repetati aceste exercitii dupa ce ati terminat
sportul.

1. Atingerea degetelor de la picioare

Aplecati-va incet inainte din talie, relaxand spatele
si umerii in timp ce va intindeti spre degetele de la
picioare. Aplecati-va céat puteti de mult si mentineti
pozitia timp de 15 secunde (imaginea 1).

2. intinderea muschilor ischiogambieri

Stati cu piciorul drept intins. Asezati talpa picior-
ului stdng pe partea interioara a coapsei drepte.
Intindeti-va cat mai mult posibil spre degetul mare.
Mentineti pozitia timp de 15 secunde. Relaxati-va si
repetati cu piciorul stang intins.

( imaginea 2)

3. intinderea gambei si a tendonului lui Ahile

Asezati-va cu spatele la perete, cu piciorul stang
in fata celui drept si bratele intinse in fata. Tineti
piciorul drept intins si piciorul stdng pe podea, apoi
indoiti piciorul stang si aplecati-va in fata, miscand
soldurile spre perete. Mentineti pozitia, apoi repetati
exercitiul pe partea cealalta, de 15 ori. (imaginea 3)

4. intinderea cvadricepsului

Cu o0 mana sprijinita de perete pentru echilibru, in-
tindeti-va in spate si ridicati piciorul drept. Aduceti
calcaiul cat mai aproape de fese. Mentineti pozitia
timp de 10-15 secunde, relaxati-va. Repetati de trei
ori pentru fiecare picior. ( imaginea 4 )

5. intinderea coapselor interioare

Stati cu talpile picioarelor lipite si genunchii in-
dreptati spre exterior. Trageti picioarele cat mai
aproape de zona inghinald. impingeti usor genun-
chii spre podea. Mentineti pozitia timp de 15 se-
cunde. (imaginea 5).




X. GARANTIE

Service-ul noastu poate asigura si reparatii post
garantionale la cea mai inalta calitate si prét concurent!
Adresa centru service :
ORAS Bucuresti
SERVICE SUPER GARDEN TECH SRL
CONTACT Strada Caramidariei nr.27, sector 6, Bucuresti
TELEFON 0724326704
E-MAIL SERVICE@SPORTPARTNER.RO
Lista pieselor schimbate:
Piesa schimbata Piesa montata Reparate
Tip/ Tip/ Semnatura
Numar Denumire Nrireper Denumire Nrirepar Data tehnician
Sport Partrer Distribution | Sport Factory Giobal City
SPORTPARTNER ro i
'rmﬂ.::-afn: up?i "':'?f'-& ::l
Garantie - de ) T de
z aparate de uz casnic ermen de garantie _
Tip articol: BANDA ALERGARE Data achizitiei/factura:
Ced articol importator: Magazin:
Numar comanda: Semnatura/Stampila
A Conditiile garantiei si drepturile consumatorilor sunt reglementate de O.U.G 140/2021




Client:

Nume:

Prenume: Telefon:

DECLAR CA:

«  Am primit instructiunile pentru folosirea aparatului in limba romana;

+  Am luat la cunostinta conditiile garantiei;

. Am luat la cunostinta conditiile de folosire a aparatului si destinatia lui = numai pentru
uz casnic;

Atentie:! Drepturile conferite prin lege consumatorului nu sunt afectate de garantia oferita.

Conditiile de garantie:

Cu acest cerfifica de garanbe, producatorul si importatorul garanteaza acest produs pentru once defect de produche i isi asuma
obligatile inscnse in cerfificatul de garantue fata de consumatori. Aceasta garantie se refera la defectiuni ale aparatului aparute in
procesul folosirii in conditi normale, in perioada de garanbe, confirmate prin expertiza tehnica.

Termen de garantie:

Perioada de garantie este inscrisa in acest certificat

Perioada de garantie este de 24 luni de la data vanzani pentru persoanele fizice, iar pentru persoane juridice se va diminiua la 12 luni.
Aceasta incepe din momentul cumparani sau in momentul infrani in posesia produsulus si se prelungeste cu impul stationani
produsulul in Service.

Punerea in funchune a aparatelor, Se recomanda la un senvice autorizat , acest serviciu se executa confracost

meemmmmmumswmumw greutate de maxim 100 kg, doar daca in instruciunde de
folosire nu este mentional aftceva.

Penoada medie de foiosre a aparatui este Ge 3 ani g i care 56 2SQUra S2VIe post Garantonal i pese de Schmb Contra costde a servioeu
avtorzat meronat n acestcertfica de garante.

Unde reciamat defeciune

Reclamatle pentn defectunle produsul cumparat e acoepta numain senice-uie autorzate de cafe importalor sau producalor, mentanate n
aces cerfcale e garante

Atntiel Cenlrele de senice afisae n acestcetficatede garante sunt autorzate pentr a asigura service  oate aparatel importate de cate Spor
Partner Distibution SR




Documentele necesare pentru reclamatie:

Reclamatia poate fi acceptata numai la prezentarea urmatoarelor documnete:

= Cerfificatul de garantie completat infegral si clar, care conbine modelul, data cumparan, semnatura, stampda, magaznul de unde
a fost cumparal, , numele si semnatura cienfului Pentru aparatele care necesita montare obligatonie irebuie completate datele pentry
monkare;
Documentul original de cumparare - factura sau bon fiscal

wmpmm-mwm
Exsta dierente mire datele din certificatul de garanbe si documeniele aparatului
«  Falsificarea certifcatulul de garanbe
«  Lipsa documenelor onginal de cumparare sau a certificatului de garantie
= Incercarea de a face reparatii sau chiar efeciuarea lor in service-uni neaulonzate;
- Hﬂummm = cele a care este mentionat n mod expres ca montarea e face oblgatony de catre service-u

. Dﬂma&mﬂw zganiehuri, crapatun si allele care nu sunt constatale in momentul cumparan

- Modifican neautonzate aduse aparatului de calre persoane care nu cunosc caractensbicile fehnice sisau cenniele de siguranta
Nerespectarea conditilor de folosire | depoditare , Iransport si defectunile cauzate ca rezultal a acestons,
La defectiuni aparute ca ummare a folosiril impropri , defectiuni mecanice, loviluri,

La defectunile aparute ca rezultal a evenimenbelor naturale si alie evenimenie de forta majora;
ummnmmdunmm

Aparatels montate
' Wmmmm
' Componende in miscare, deteriorale ca urmare a ulilizan sau a monkan necorespunzatoare - pedale, manere, cabluri, cunele,
gamituri, suruburni si prezoane, manete, ruimend, carcase din plasticiebonite
«  Aparatele nentreinule si depozitate necorespunzator,
. Punerea in funchune, curatarea, inlrebinérea, gresarea, regiarea penodica a aparalielor, aceste senici se efectueaza
contracost de calre unitable servce aulorzale, la cererea consumaloruis

mmﬂmmmmam
Partle de cele de al decaratiunie -
wwi mapulm corpul principal &l aparatulus , plastios , partile din
. Mmsd&mwm&mmmmmm
*  Accesoni - alimentatia extencara , adapton;

Efectuarea reparatiilor gratuite in perioada de garantie:

Cand apar cu produsul cumparat actionati in modul urmator:

. in nstructiunie de folosire ale aparatului daca problema etle mentionata.

»  Advesati-va celui mai apropial centru de service mentional in acest carifical de garante.

' Pregatiti toate documentels necesare pentru efectuarea reciamatiel,

*  Inainbea reparatiei produsului in service, trebuie verifical daca corespunde cenntelor peniru a beneficia de reparatie grafuita.

La predarea aparatului (componenta) peniru service, acesta trebuie sa fie ambalat «i infollal, astfel senvice-ul nu poale fi
raspunzator pentru defecte de aspect aparute la ransport sau pe impul stationan aparatului;

+  Sohcitati de la service proces verbal pentru reparatia efectuata;

v Daca se dovedeste ca aparatul a fost reparat de catre persoane neaulorizate , sau defectunea a ca urmare a folosini
necorespunza-toare se considera ca aparatul nu este defiect In aceste cazun unitatea de serice reparata confra
cost La ipsa de accord se emite porces verbal constataby;

' Aparatele care nu pot fi reparate in perioada de garantie sau daca timpul pentru reparatie depaseste 10% din perioada garanbei,
la cererea chentului pot fi schimbate cu altele noi, mmmmmmmmmwm
care infocuiesc pe cele defecte au peroada de garantie noua, care incepe din momentul efectuani schimbari. Aparatele care nu
pot fi schimbate in perioada de garantie se schimba de calre varzalor numai pe baza procesulul varbal de negatie emis de catre
unitatisa de service autonzata;

* Punctele de service aulorizate se obliga sa efectueze reparalia in perioada de garantie , in termen de 10 zile din momentul
acceptari reclamatie;

. mmmwnunﬁQWtuammmmmm

+  Piesele schimbate raman in service peniru evidenta;

: Reclamata privind parti ipsa sau incomplete este valabila numai in momentul cumpararii

+  Incazulin care reclamatile sunt nefondate, toate cheltuielle vor fi suportate de catre client.

SC Sport Partner Distribution SRL

Global City Business Park,

Sos. Bucuresti Nord, Nr. 10,

Cladirea 023, Parter,

Loc. Voluntari, Jud. llfov

Tel . - 40 31 105 09 17, Fax - 40 31 105 09 18
www.sportpartner.ro

Acest semn pe produsele sau ambalajul lor arata ca produsul nu trebuie tratat ca si deseu domestic.
In momentul in care produsul nu mai este utilizabil , acesta trebuie sa fie inmanate catre puncte de
colectare si reciclare. Punerea acestui semn pe produs, presupune evitarea consecintelor negative
asupra mediului si sanatatii oamenilor, care pot sa apara in caz de reciclare incorecta. Reciclarea
materialelor va ajuta la pastrarea mediului curat. Pentru informatii despre reciclarii acestui produs
puteti sa va adresati unitatilor de colectare si reciclare.

RO21538216






